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PREMERA |

An Independent Licensee of the Blue Cross Blue Shield Association

Essentials (E1/E3) Drug List
Effective 03-01-2024

How to use this list;

On a high-deductible health savings account (HSA)? Refer to E1 drug list. For all covered drugs, once
you have satisfied your medical deductible, you will pay your applicable coinsurance until you reach
your out-of-pocket maximum for the plan year. The drug tiers do not apply.

On a PPO plan? Refer to the E3 drug list.
Your drugs will fall into 3 tiers: Preferred Generic (1), Preferred Brand (2), and non-Preferred (3).

Please see the chart on page IlI-V for information.

Have any questions? Please call customer service at 855-430-5823, Monday through Friday, 5 a.m. to
8p.m. Pacific Time.

What is the list of covered drugs (Drug list)?

This document contains a list of generic, brand and specialty drugs covered under your plan.

How is the list of covered drugs developed?

The drug list is developed with an independent committee of physicians, pharmacists and other
healthcare providers called the Pharmacy and Therapeutics Committee. This independent committee
reviews and selects drugs for coverage based on each drugs safety, effectiveness, and cost.

The committee meets at least quarterly to review new drugs to market to determine placement on this
list and reviews updated safety, effectiveness, and cost information for existing drugs to ensure the
drug list remains up to date with current medical evidence.

How do | use the Drug list?

Drugs are listed by categories depending on the type of medical conditions that they are
used totreat. If you know what your drug is used for, look for the category name in the list
that begins below. Then look under the category name for your drug.
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If you are not sure what category to look under, you can also search for the drug in the
index. The index provides an alphabetical list of all the drugs included in this document.
Next to the name of the drug in the index, you will see the page number where you can find
coverage information. Turn to the page listed in the Index and find the name of your drug in
the first column of the list.

How does this drug list help me understand my drug coverage?

Drug coverage is based on your coverage contract. Coverage for a specific drug is subject to the
rulesoutlined in your member booklet. This document will tell you if a drug is included on the drug
list attached to your plan.

Will this drug list change?

This drug list is updated throughout the year. If you are taking a drug and it will be removed from the
drug list or moved to a higher cost sharing tier, we will notify you of this change via letter. We also
post information on upcoming drug list changes on our website on the “Drug List Changes” page.

Are there any restrictions on my coverage?
Some covered drugs may have additional requirements or limits on coverage. These can be seen in the
column next to the drug name on the list. These requirements and limits may include:
e Prior Authorization: some drugs require prior approval before they are covered.
e Quantity Limits: for some drugs, we limit the amount of the drug that we will cover. For example,
we will cover 18 per 30-day supply of zolmitriptan oral tablets.
e Step Therapy: for some drugs we require that you first try certain drugs to treat your medical
condition before we will cover another drug for that condition. For example, if Drug A and Drug B
both treat your medical condition, we may not cover Drug B unless you try Drug A first. If Drug A
does not work for you, then we will then cover Drug B.

Drugs subject to these restrictions will generally mean that your physician or healthcare provider may
need to provide additional information on your medical condition before the drug will be covered at the
pharmacy. Information on this process is on our website on the “Drugs Requiring Approval” page.

Essentials (E1/E3) Drug list

The first column of the chart lists the drug name. Brand name drugs are capitalized (e.g., JANUVIA) and
generic drugs are listed in lower-case italics (e.g., metformin oral tablet).

The information in the Requirements/Limits column tells you if we have any special requirements for
coverage of your drug.

The amount you pay for a covered drug will depend on if you have met any applicable deductible for the
plan year, if you have met any applicable maximum out of pocket for the plan year and what tier the
medication is on.
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More information on applicable deductibles and maximum out of pockets can be found in
yourmember booklet. Essentials (ET) Drug list for Health Savings Accounts (HSA) plans.

Essentials (E1) Drug list

Drug Tier Includes

Formulary Drugs include Preferred Generic (1), Preferred Brand (2),
and non-Preferred (3). Medical plan cost shares apply to formulary
drugs. Once you have satisfied your medical deductible, you will
pay your applicable coinsurance until you reach your out-of-pocket
maximum limit.

Formulary Drugs (1, 2, 3)

Essentials (E3) Drug list for PPO plans

Drug Tier Includes
Preferred Generic (1) Tier 1 is the lowest tier and includes preferred generic drugs.
Preferred Brand (2) Tier 2 includes preferred brand drugs.
Non-Preferred Drug (3) Tier 3 includes non-preferred generic and brand drugs.

COVERAGE AND ABBREVIATIONS

ABBREVIATION DESCRIPTION EXPLANATION

UTILIZATION MANAGEMENT RESTRICTIONS

PA Prior Authorization You (or your physician) are required to get prior
Restriction authorization from us before you fill your
prescription for this drug. Without prior approval, we
may not cover this drug.

QL Quantity Limit We limit the amount of this drug that is covered per
Restriction prescription, or within a specific time frame.
ST Step Therapy Restriction| Before we provide coverage for this drug you must

first try another drug to treat your medical condition.
This drug may only be covered if the other drug does
not work for you.

OTHER SPECIAL REQUIREMENTS FOR COVERAGE
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In general, specialty drugs are drugs typically used

SP Specialty Pharmacy , -
to treat chronic, complex, or rare conditions and
may require enhanced clinical support. Specialty
Drugs are generally limited to a month supply on
dispense. Please check yourmember booklet for
more details.
OCh Oral Chemo Oral Chemotherapy Drug. Certain oral chemotherapy
drugs may be covered under your medical plan.
Please check your member booklet for more details.
ACA PV Affordable Care Act The Affordable Care Act (ACA) makes certain
(ACA) Preventive preventive medications available to you at no cost
Medication

when you meet the requirements of the U.S.
Preventive Services Task Force (USPSTF)
recommendation grade of “A” or “B.”

The coverage in full for some drugs is limited to the

following:

e Bowel prep (example: peg 3350-¢electrolytes oral
recon soln): Covered for persons between 45 and
75 years old. Limited to 2 prescriptions per year.

e Breast cancer prevention (tamoxifen, raloxifene,
anastrozole, exemestane, Soltamox liquid,
letrozole): Covered in full for persons 35 years or
older.

e Fluoride: Covered in full for persons 6 months old
through 16 years old

e Smoking cessation aids (example: nicotine
patches): Covered in full for persons 18 years or
older. Limited to 180 days per year.

e Statins (example: atorvastatin): Covered in full for
persons 40 years old through 75 years old.

Coverage outside of the limits described above will be

at the tier in the “Drug Tier” column.

LA Limited Access Drug Some drugs under your plan may only be filled at an
in-network specialty pharmacy. These are drugs
where the FDA has restricted distribution or are
drugs that require special handling, provider
coordination, or patient education that cannot be
met by anet work retail pharmacy.

EX Excluded Drug This drug is excluded from the Essentials formulary.
You will be responsible for the full cost of the drug
at the pharmacy.

If you are unsure what plan you are on, check the front of your member ID card or call customer
service at 855-430-5823, Monday through Friday, 5 am to 8 pm Pacific time.



Drug Name

ANTIFUNGAL AGENTS

Drug Tier

Requirements / Limits

ANCOBON ORAL CAPSULE 250 MG, 500 MG

BREXAFEMME ORAL TABLET 150 MG

PA; ST; QL (24 per 180 days)

clotrimazole mucous membrane troche 10 mg

CRESEMBA ORAL CAPSULE 186 MG

PA

CRESEMBA ORAL CAPSULE 74.5 MG

PA; ST

DIFLUCAN ORAL SUSPENSION FOR
RECONSTITUTION 10 MG/ML, 40 MG/ML

WDWIW Wik W w

DIFLUCAN ORAL TABLET 100 MG, 200 MG

w

fluconazole oral suspension for reconstitution 10
mg/ml, 40 mg/mi

fluconazole oral tablet 100 mg, 150 mg, 200 mg,
50 mg

flucytosine oral capsule 250 mg, 500 mg

griseofulvin microsize oral suspension 125 mg/5
ml

griseofulvin microsize oral tablet 500 mg

griseofulvin ultramicrosize oral tablet 125 mg, 250
mg

w

itraconazole oral capsule 100 mg

itraconazole oral solution 10 mg/mi

ketoconazole oral tablet 200 mg

NOXAFIL ORAL SUSP, DELAYED RELEASE
FOR RECON 300 MG

Wik Wl

PA; ST

NOXAFIL ORAL TABLET, DELAYED
RELEASE (DR/EC) 100 MG

EX

nystatin oral suspension 100,000 unit/ml

nystatin oral tablet 500,000 unit

ORAVIG MUCO-ADHESIVE BUCCAL
TABLET 50 MG

posaconazole oral suspension 200 mg/5 ml (40
mg/ml)

posaconazole oral tablet, delayed release (dr/ec)
100 mg

SPORANOX ORAL CAPSULE 100 MG

SPORANOX ORAL SOLUTION 10 MG/ML

terbinafine hcl oral tablet 250 mg




Drug Name

Drug Tier

Requirements / Limits

TOLSURA ORAL CAPSULE, SOLID
DISPERSION 65 MG

EX

VFEND ORAL SUSPENSION FOR
RECONSTITUTION 200 MG/5 ML (40 MG/ML)

VFEND ORAL TABLET 200 MG, 50 MG

VIVJOA ORAL CAPSULE 150 MG

PA

voriconazole oral suspension for reconstitution
200 mg/5 ml (40 mg/ml)

voriconazole oral tablet 200 mg, 50 mg

ANTIVIRALS

abacavir oral solution 20 mg/ml

QL (60 per 30 days)

abacavir oral tablet 300 mg

QL (60 per 30 days)

abacavir-lamivudine oral tablet 600-300 mg

QL (30 per 30 days)

acyclovir oral capsule 200 mg

acyclovir oral suspension 200 mg/5 ml

acyclovir oral tablet 400 mg, 800 mg

adefovir oral tablet 10 mg

amantadine hcl oral capsule 100 mg

amantadine hcl oral solution 50 mg/5 ml

amantadine hcl oral tablet 100 mg

APRETUDE INTRAMUSCULAR
SUSPENSION, EXTENDED RELEASE 600
MG/3 ML (200 MG/ML)

Wik RPR|RPIRPIRPRRPRIRP|lW|F,|F,

PA; ST; SP

APTIVUS ORAL CAPSULE 250 MG

QL (120 per 30 days)

atazanavir oral capsule 150 mg, 300 mg

QL (30 per 30 days)

atazanavir oral capsule 200 mg

QL (60 per 30 days)

ATRIPLA ORAL TABLET 600-200-300 MG

EX

BARACLUDE ORAL SOLUTION 0.05 MG/ML

EX

BARACLUDE ORAL TABLET 0.5 MG, 1 MG

EX

BIKTARVY ORAL TABLET 30-120-15 MG, 50-
200-25 MG

QL (30 per 30 days)

CABENUVA INTRAMUSCULAR
SUSPENSION, EXTENDED RELEASE 400
MG/2 ML- 600 MG/2 ML, 600 MG/3 ML- 900
MG/3 ML

PA; SP

CIMDUO ORAL TABLET 300-300 MG

QL (30 per 30 days)

COMPLERA ORAL TABLET 200-25-300 MG

QL (30 per 30 days)




Drug Name Drug Tier Requirements / Limits
darunavir oral tablet 600 mg 1 QL (60 per 30 days)
darunavir oral tablet 800 mg 1 QL (30 per 30 days)
DELSTRIGO ORAL TABLET 100-300-300 MG EX

DESCOVY ORAL TABLET 120-15 MG, 200-25 3 PA; ST

MG

didanosine oral capsule, delayed release (dr/ec) 1 QL (30 per 30 days)
250 mg, 400 mg

DOVATO ORAL TABLET 50-300 MG 2 QL (30 per 30 days)
EDURANT ORAL TABLET 25 MG 2 QL (30 per 30 days)
efavirenz oral tablet 600 mg 1 QL (30 per 30 days)
efavirenz-emtricitabin-tenofov oral tablet 600- 3

200-300 mg

efavirenz-lamivu-tenofov disop oral tablet 400- 1

300-300 mg, 600-300-300 mg

emtricitabine oral capsule 200 mg 1 QL (30 per 30 days)
emtricitabine-tenofovir (tdf) oral tablet 100-150 1

mg, 133-200 mg, 167-250 mg, 200-300 mg

EMTRIVA ORAL CAPSULE 200 MG 3 QL (30 per 30 days)
EMTRIVA ORAL SOLUTION 10 MG/ML 2 QL (120 per 30 days)
entecavir oral tablet 0.5 mg, 1 mg 1

EPCLUSA ORAL PELLETS IN PACKET 150- 2 PA; SP; LA

37.5 MG, 200-50 MG

EPCLUSA ORAL TABLET 200-50 MG, 400-100 2 PA; SP; LA

MG

EPIVIR ORAL SOLUTION 10 MG/ML 3 PA:; ST; QL (900 per 30 days)
EPIVIR ORAL TABLET 150 MG, 300 MG 3 PA; ST; QL (60 per 30 days)
etravirine oral tablet 100 mg, 200 mg 1 QL (60 per 30 days)
EVOTAZ ORAL TABLET 300-150 MG 3 QL (30 per 30 days)
famciclovir oral tablet 125 mg, 250 mg, 500 mg 1

FLUMADINE ORAL TABLET 100 MG 3

fosamprenavir oral tablet 700 mg 1 QL (60 per 30 days)
FUZEON SUBCUTANEOUS RECON SOLN 90 2 SP; QL (30 per 30 days)
MG

GENVOYA ORAL TABLET 150-150-200-10 2 QL (30 per 30 days)
MG

HARVONI ORAL PELLETS IN PACKET 33.75- 2 PA; ST; SP; LA

150 MG, 45-200 MG




Drug Name Drug Tier Requirements / Limits
HARVONI ORAL TABLET 45-200 MG, 90-400 2 PA; ST; SP; LA

MG

HEPSERA ORAL TABLET 10 MG

INTELENCE ORAL TABLET 100 MG, 200 MG, QL (60 per 30 days)
25 MG

ISENTRESS HD ORAL TABLET 600 MG 2 QL (60 per 30 days)
ISENTRESS ORAL POWDER IN PACKET 100 3 QL (60 per 30 days)
MG

ISENTRESS ORAL TABLET 400 MG QL (60 per 30 days)
ISENTRESS ORAL TABLET, CHEWABLE 100 QL (60 per 30 days)
MG, 25 MG

JULUCA ORAL TABLET 50-25 MG 2 QL (30 per 30 days)
KALETRA ORAL SOLUTION 400-100 MG/5 3 QL (320 per 30 days)
ML

KALETRA ORAL TABLET 100-25 MG 3 QL (60 per 30 days)
KALETRA ORAL TABLET 200-50 MG 3 QL (120 per 30 days)
lamivudine oral solution 10 mg/ml 1 QL (900 per 30 days)
lamivudine oral tablet 100 mg 1

lamivudine oral tablet 150 mg, 300 mg 1 QL (60 per 30 days)
lamivudine-zidovudine oral tablet 150-300 mg 1 QL (60 per 30 days)
LEDIPASVIR-SOFOSBUVIR ORAL TABLET 3 PA; SP; LA

90-400 MG

LIVTENCITY ORAL TABLET 200 MG 3 PA; SP
lopinavir-ritonavir oral solution 400-100 mg/5 ml 1 QL (320 per 30 days)
lopinavir-ritonavir oral tablet 100-25 mg 1 QL (60 per 30 days)
lopinavir-ritonavir oral tablet 200-50 mg 1 QL (120 per 30 days)
maraviroc oral tablet 150 mg, 300 mg 1 PA; QL (60 per 30 days)
MAVYRET ORAL PELLETS IN PACKET 50-20 2 PA; ST; SP; LA

MG

MAVYRET ORAL TABLET 100-40 MG 2 PA; ST; SP; LA
nevirapine oral suspension 50 mg/5 ml 1 QL (60 per 30 days)
nevirapine oral tablet 200 mg 1 QL (60 per 30 days)
nevirapine oral tablet extended release 24 hr 100 1 QL (30 per 30 days)
mg, 400 mg

NORVIR ORAL POWDER IN PACKET 100 MG 2 QL (360 per 30 days)
NORVIR ORAL TABLET 100 MG QL (360 per 30 days)

ODEFSEY ORAL TABLET 200-25-25 MG

QL (30 per 30 days)




Drug Name Drug Tier Requirements / Limits
oseltamivir oral capsule 30 mg 1 QL (40 per 365 days)
oseltamivir oral capsule 45 mg, 75 mg 1 QL (20 per 365 days)
oseltamivir oral suspension for reconstitution 6 1 QL (6 per 365 days)
mg/ml

PAXLOVID ORAL TABLETS, DOSE PACK 2 QL (40 per 90 days)
150-100 MG, 300 MG (150 MG X 2)-100 MG

PIFELTRO ORAL TABLET 100 MG EX

PREVYMIS ORAL TABLET 240 MG, 480 MG 3

PREZCOBIX ORAL TABLET 800-150 MG-MG 3 QL (30 per 30 days)
PREZISTA ORAL SUSPENSION 100 MG/ML 3 QL (30 per 30 days)
PREZISTA ORAL TABLET 150 MG, 600 MG, 3 QL (60 per 30 days)
75 MG

PREZISTA ORAL TABLET 800 MG QL (30 per 30 days)
RELENZA DISKHALER INHALATION QL (2 per 365 days)
BLISTER WITH DEVICE 5 MG/ACTUATION

RETROVIR ORAL CAPSULE 100 MG 3 QL (60 per 30 days)
RETROVIR ORAL SYRUP 10 MG/ML 3 QL (960 per 30 days)
REYATAZ ORAL CAPSULE 200 MG 3 QL (60 per 30 days)
REYATAZ ORAL CAPSULE 300 MG 3 QL (30 per 30 days)
REYATAZ ORAL POWDER IN PACKET 50 3 QL (150 per 30 days)
MG

ribavirin inhalation recon soln 6 gram 3

rimantadine oral tablet 100 mg 1

ritonavir oral tablet 100 mg 1 QL (360 per 30 days)
RUKOBIA ORAL TABLET EXTENDED 3 PA; ST; QL (60 per 30 days)
RELEASE 12 HR 600 MG

SELZENTRY ORAL SOLUTION 20 MG/ML QL (8 per 30 days)
SELZENTRY ORAL TABLET 150 MG, 300 MG QL (60 per 30 days)
SOFOSBUVIR-VELPATASVIR ORAL TABLET PA; ST; SP; LA
400-100 MG

SOVALDI ORAL PELLETS IN PACKET 150 2 PA; ST; SP; LA

MG, 200 MG

SOVALDI ORAL TABLET 200 MG, 400 MG 2 PA; ST; SP; LA
stavudine oral capsule 40 mg 1 QL (120 per 30 days)
STRIBILD ORAL TABLET 150-150-200-300 3 QL (30 per 30 days)
MG

SUNLENCA ORAL TABLET 300 MG 3 PA; ST; SP; QL (9 per 365 days)




Drug Name Drug Tier Requirements / Limits
SUNLENCA SUBCUTANEOUS SOLUTION 3 PA; ST; SP; QL (2 per 135 days)
309 MG/ML

SYMFI LO ORAL TABLET 400-300-300 MG 3 QL (30 per 30 days)
SYMFI ORAL TABLET 600-300-300 MG 3 QL (30 per 30 days)
SYMTUZA ORAL TABLET 800-150-200-10 MG 3

TAMIFLU ORAL CAPSULE 30 MG 3 QL (40 per 365 days)
TAMIFLU ORAL CAPSULE 45 MG, 75 MG 3 QL (20 per 365 days)
TAMIFLU ORAL SUSPENSION FOR 3 QL (6 per 365 days)
RECONSTITUTION 6 MG/ML

TEMBEXA ORAL SUSPENSION 10 MG/ML 3

TEMBEXA ORAL TABLET 100 MG 3

tenofovir disoproxil fumarate oral tablet 300 mg 1 QL (30 per 30 days)
TIVICAY ORAL TABLET 50 MG 2 QL (60 per 30 days)
TIVICAY PD ORAL TABLET FOR 2 QL (60 per 30 days)
SUSPENSION 5 MG

TRIUMEQ ORAL TABLET 600-50-300 MG 2 QL (30 per 30 days)
TRIUMEQ PD ORAL TABLET FOR 3 PA; QL (30 per 30 days)
SUSPENSION 60-5-30 MG

TRUVADA ORAL TABLET 100-150 MG, 133- 3 PA; ST

200 MG, 167-250 MG, 200-300 MG

TYBOST ORAL TABLET 150 MG 2 QL (30 per 30 days)
valacyclovir oral tablet 1 gram, 500 mg 1

VALCYTE ORAL RECON SOLN 50 MG/ML 3

VALCYTE ORAL TABLET 450 MG 3

valganciclovir oral recon soln 50 mg/mi 3

valganciclovir oral tablet 450 mg 1

VALTREX ORAL TABLET 1 GRAM, 500 MG EX

VEMLIDY ORAL TABLET 25 MG 3 PA; ST

VIRACEPT ORAL TABLET 250 MG 2 QL (90 per 30 days)
VIRACEPT ORAL TABLET 625 MG 2 QL (60 per 30 days)
VIRAZOLE INHALATION RECON SOLN 6 3

GRAM

VIREAD ORAL POWDER 40 MG/SCOOP (40 3 QL (4 per 30 days)
MG/GRAM)

VIREAD ORAL TABLET 150 MG, 200 MG, 250 2 QL (30 per 30 days)
MG

VIREAD ORAL TABLET 300 MG 3 QL (30 per 30 days)




Drug Name Drug Tier Requirements / Limits
VOSEVI ORAL TABLET 400-100-100 MG 2 PA; ST, SP; LA

XOFLUZA ORAL TABLET 40 MG, 80 MG 3 QL (2 per 365 days)
ZEPATIER ORAL TABLET 50-100 MG 3 PA; SP; LA
ZIAGEN ORAL SOLUTION 20 MG/ML 3 QL (60 per 30 days)
zidovudine oral capsule 100 mg 1 QL (60 per 30 days)
zidovudine oral syrup 10 mg/ml 1 QL (960 per 30 days)

zidovudine oral tablet 300 mg 1 QL (60 per 30 days)

cefaclor oral capsule 250 mg, 500 mg 1
cefaclor oral suspension for reconstitution 125 1
mg/5 ml, 250 mg/5 ml, 375 mg/5 ml

cefaclor oral tablet extended release 12 hr 500 mg 3
cefadroxil oral capsule 500 mg 1
cefadroxil oral suspension for reconstitution 250 1
mg/5 ml, 500 mg/5 ml

cefadroxil oral tablet 1 gram 1
cefazolin injection recon soln 1 gram 3
cefdinir oral capsule 300 mg 1
cefdinir oral suspension for reconstitution 125 1
mg/5 ml, 250 mg/5 ml

cefixime oral capsule 400 mg 1
cefixime oral suspension for reconstitution 100 1
mg/5 ml, 200 mg/5 ml

cefpodoxime oral suspension for reconstitution 1
100 mg/5 ml, 50 mg/5 ml

cefpodoxime oral tablet 200 mg, 200 mg 1
cefprozil oral suspension for reconstitution 125 1
mg/5 ml, 250 mg/5 ml

cefprozil oral tablet 250 mg, 500 mg 1
ceftriaxone injection recon soln 1 gram, 250 mg, 3
500 mg

cefuroxime axetil oral tablet 250 mg, 500 mg 1
cephalexin oral capsule 250 mg, 500 mg, 750 mg 1
cephalexin oral suspension for reconstitution 125 1

mg/5 ml, 250 mg/5 mi

cephalexin oral tablet 250 mg, 500 mg 1




Drug Name Drug Tier Requirements / Limits
azithromycin oral packet 1 gram 1
azithromycin oral suspension for reconstitution 1
100 mg/5 ml, 200 mg/5 ml

azithromycin oral tablet 250 mg, 500 mg, 600 mg 1
clarithromycin oral suspension for reconstitution 1
125 mg/5 ml, 250 mg/5 ml

clarithromycin oral tablet 250 mg, 500 mg 1
clarithromycin oral tablet extended release 24 hr 1
500 mg

DIFICID ORAL SUSPENSION FOR 3
RECONSTITUTION 40 MG/ML

DIFICID ORAL TABLET 200 MG 3
e.e.s. oral tablet 400 mg

E.E.S. GRANULES ORAL SUSPENSION FOR 3
RECONSTITUTION 200 MG/5 ML

ERYPED 200 ORAL SUSPENSION FOR EX
RECONSTITUTION 200 MG/5 ML

ERYPED 400 ORAL SUSPENSION FOR EX
RECONSTITUTION 400 MG/5 ML

ery-tab oral tablet, delayed release (dr/ec) 250 1
mg, 333 mg

ERY-TAB ORAL TABLET, DELAYED 3
RELEASE (DR/EC) 500 MG

erythrocin (as stearate) oral tablet 250 mg 1
erythromycin ethylsuccinate oral suspension for 1
reconstitution 200 mg/5 ml, 400 mg/5 ml

erythromycin ethylsuccinate oral tablet 400 mg 1
erythromycin oral capsule, delayed release (dr/ec) 1
250 mg

erythromycin oral tablet 250 mg, 500 mg 1
erythromycin oral tablet, delayed release (dr/ec) 1
250 mg, 333 mg, 500 mg

ZITHROMAX ORAL PACKET 1 GRAM

ZITHROMAX ORAL SUSPENSION FOR
RECONSTITUTION 100 MG/5 ML, 200 MG/5

ML

ZITHROMAX ORAL TABLET 250 MG, 500 3
MG

ZITHROMAX TRI-PAK ORAL TABLET 500 3

MG




Drug Name

Drug Tier

Requirements / Limits

ZITHROMAX Z-PAK ORAL TABLET 250 MG

3

MISCELLANEOUS ANTIINFECTIVES

AEMCOLO ORAL TABLET, DELAYED
RELEASE (DR/EC) 194 MG

PA; ST

albendazole oral tablet 200 mg

ALINIA ORAL SUSPENSION FOR
RECONSTITUTION 100 MG/5 ML

PA; ST

ALINIA ORAL TABLET 500 MG

EX

amikacin injection solution 500 mg/2 ml

ARAKODA ORAL TABLET 100 MG

ARIKAYCE INHALATION SUSPENSION FOR
NEBULIZATION 590 MG/8.4 ML

SP

atovaquone oral suspension 750 mg/5 mi

atovaquone-proguanil oral tablet 250-100 mg,
62.5-25 mg

BENZNIDAZOLE ORAL TABLET 100 MG,
12.5 MG

BETHKIS INHALATION SOLUTION FOR
NEBULIZATION 300 MG/4 ML

PA; ST; SP

BILTRICIDE ORAL TABLET 600 MG

CAYSTON INHALATION SOLUTION FOR
NEBULIZATION 75 MG/ML

PA; SP; LA; QL (90 per 30 days)

chloroquine phosphate oral tablet 250 mg, 500 mg

CLEOCIN HCL ORAL CAPSULE 150 MG, 300
MG, 75 MG

CLEOCIN PEDIATRIC ORAL RECON SOLN
75 MG/5 ML

clindamycin hcl oral capsule 150 mg, 300 mg, 75
mg

clindamycin pediatric oral recon soln 75 mg/5 mi

COARTEM ORAL TABLET 20-120 MG

colistin (colistimethate na) injection recon soln
150 mg

COLY-MYCIN M PARENTERAL INJECTION
RECON SOLN 150 MG

CYCLOSERINE ORAL CAPSULE 250 MG

dapsone oral tablet 100 mg, 25 mg

DARAPRIM ORAL TABLET 25 MG

w

PA; ST; SP




Drug Name Drug Tier Requirements / Limits

EMVERM ORAL TABLET, CHEWABLE 100 3
MG

ethambutol oral tablet 100 mg, 400 mg

FLAGYL ORAL CAPSULE 375 MG PA

gentamicin injection solution 40 mg/ml

HUMATIN ORAL CAPSULE 250 MG PA; ST, SP; LA

P W W W

hydroxychloroquine oral tablet 100 mg, 200 mg,
300 mg, 400 mg

IMPAVIDO ORAL CAPSULE 50 MG

isoniazid oral solution 50 mg/5 ml

isoniazid oral tablet 100 mg, 300 mg

ivermectin oral tablet 3 mg QL (20 per 30 days)

W k||, w

KITABIS PAK INHALATION SOLUTION FOR
NEBULIZATION 300 MG/5 ML

PA; ST; SP

KRINTAFEL ORAL TABLET 150 MG EX

LAMPIT ORAL TABLET 120 MG, 30 MG

LIKMEZ ORAL SUSPENSION 500 MG/5 ML 3 PA

linezolid oral suspension for reconstitution 100
mg/5 ml

linezolid oral tablet 600 mg 1

MALARONE ORAL TABLET 250-100 MG

MALARONE PEDIATRIC ORAL TABLET
62.5-25 MG

meflogquine oral tablet 250 mg

MEPRON ORAL SUSPENSION 750 MG/5 ML

metronidazole oral capsule 375 mg

metronidazole oral tablet 250 mg, 500 mg

MYAMBUTOL ORAL TABLET 400 MG

MYCOBUTIN ORAL CAPSULE 150 MG

W W Wik |k, W]k

NEBUPENT INHALATION RECON SOLN 300
MG

neomycin oral tablet 500 mg

nitazoxanide oral tablet 500 mg

paromomycin oral capsule 250 mg

Wik W

PASER ORAL GRANULES DR FOR SUSP IN
PACKET 4 GRAM

pentamidine inhalation recon soln 300 mg 3

10




Drug Name

Drug Tier

Requirements / Limits

PLAQUENIL ORAL TABLET 200 MG

3

praziquantel oral tablet 600 mg

PRETOMANID ORAL TABLET 200 MG

PRIFTIN ORAL TABLET 150 MG

primaquine oral tablet 26.3 mg

pyrazinamide oral tablet 500 mg

pyrimethamine oral tablet 25 mg

PA; ST; SP

QUALAQUIN ORAL CAPSULE 324 MG

quinine sulfate oral capsule 324 mg

rifabutin oral capsule 150 mg

rifampin oral capsule 150 mg, 300 mg

SIRTURO ORAL TABLET 100 MG, 20 MG

PA

SIVEXTRO ORAL TABLET 200 MG

QL (6 per 30 days)

SOLOSEC ORAL GRANULES DEL RELEASE
IN PACKET 2 GRAM

W W Wk, PP WWRPLPIW W W w

PA; ST

STROMECTOL ORAL TABLET 3 MG

w

QL (20 per 30 days)

tinidazole oral tablet 250 mg, 500 mg

TOBI INHALATION SOLUTION FOR
NEBULIZATION 300 MG/5 ML

EX

TOBI PODHALER INHALATION CAPSULE,
W/INHALATION DEVICE 28 MG

EX

tobramycin in 0.225 % nacl inhalation solution for
nebulization 300 mg/5 ml

SP

tobramycin inhalation solution for nebulization
300 mg/4 ml

SP

tobramycin sulfate injection recon soln 1.2 gram

TOBRAMYCIN WITH NEBULIZER
INHALATION SOLUTION FOR
NEBULIZATION 300 MG/5 ML

PA; ST; SP

TRECATOR ORAL TABLET 250 MG

XENLETA ORAL TABLET 600 MG

XIFAXAN ORAL TABLET 200 MG, 550 MG

PA; ST; QL (60 per 30 days)

ZYVOX ORAL SUSPENSION FOR
RECONSTITUTION 100 MG/5 ML

WlWw w w

ZYVOX ORAL TABLET 600 MG

PENICILLINS

amoxicillin oral capsule 250 mg, 500 mg
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Drug Name Drug Tier Requirements / Limits
amoxicillin oral suspension for reconstitution 125 1
mg/5 ml, 200 mg/5 ml, 250 mg/5 ml, 400 mg/5 ml

amoxicillin oral tablet 500 mg, 875 mg 1
amoxicillin oral tablet, chewable 125 mg, 250 mg 1
amoxicillin-pot clavulanate oral suspension for 1
reconstitution 200-28.5 mg/5 ml, 250-62.5 mg/5

ml, 400-57 mg/5 ml, 600-42.9 mg/5 ml

amoxicillin-pot clavulanate oral tablet 250-125 1
mg, 500-125 mg, 875-125 mg

amoxicillin-pot clavulanate oral tablet extended 1
release 12 hr 1,000-62.5 mg

amoxicillin-pot clavulanate oral tablet, chewable 1
200-28.5 mg, 400-57 mg

ampicillin oral capsule 500 mg

AUGMENTIN ORAL SUSPENSION FOR 3
RECONSTITUTION 125-31.25 MG/5 ML

AUGMENTIN XR ORAL TABLET EXTENDED 3
RELEASE 12 HR 1,000-62.5 MG

BICILLIN L-A INTRAMUSCULAR SYRINGE 3
1,200,000 UNIT/2 ML, 2,400,000 UNIT/4 ML

dicloxacillin oral capsule 250 mg, 500 mg 1
MOXATAG ORAL TABLET, ER 3
MULTIPHASE 24 HR 775 MG

penicillin v potassium oral recon soln 125 mg/5 1
ml, 250 mg/5 ml

penicillin v potassium oral tablet 250 mg, 500 mg 1
QUINOLONES

BAXDELA ORAL TABLET 450 MG

CIPRO ORAL SUSPENSION, MICROCAPSULE

RECON 250 MG/5 ML, 500 MG/5 ML

CIPRO ORAL TABLET 250 MG, 500 MG 3
ciprofloxacin hcl oral tablet 100 mg, 250 mg, 500

mg, 750 mg

ciprofloxacin oral suspension, microcapsule recon 1
250 mg/5 ml, 500 mg/5 ml

FACTIVE ORAL TABLET 320 MG 3 ST; QL (7 per 30 days)
levofloxacin oral solution 250 mg/10 ml 1
levofloxacin oral tablet 250 mg, 500 mg, 750 mg 1
moxifloxacin oral tablet 400 mg 1
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Drug Name Drug Tier Requirements / Limits

ofloxacin oral tablet 300 mg, 400 mg

BACTRIM DS ORAL TABLET 800-160 MG 3
BACTRIM ORAL TABLET 400-80 MG 3
sulfadiazine oral tablet 500 mg 1
sulfamethoxazole-trimethoprim oral suspension 1
200-40 mg/5 ml

sulfamethoxazole-trimethoprim oral tablet 400-80 1
mg, 800-160 mg

sulfatrim oral suspension 200-40 mg/5 ml 1
ACTICLATE ORAL TABLET 150 MG, 75 MG EX
AVIDOXY DK KIT 100 MG-2 % -SPF 30 EX
avidoxy oral tablet 100 mg EX
demeclocycline oral tablet 150 mg, 300 mg 1
DORYX MPC ORAL TABLET, DELAYED EX
RELEASE (DR/EC) 60 MG

DORYX ORAL TABLET, DELAYED RELEASE EX
(DR/EC) 200 MG, 80 MG

doxycycline hyclate oral capsule 100 mg, 50 mg 1
doxycycline hyclate oral tablet 100 mg, 150 mg, 20 1
mg, 75 mg

doxycycline hyclate oral tablet 50 mg EX
doxycycline hyclate oral tablet, delayed release 1
(dr/ec) 100 mg, 150 mg, 50 mg, 75 mg

doxycycline hyclate oral tablet, delayed release EX
(dr/ec) 200 mg

DOXYCYCLINE HYCLATE ORAL TABLET, EX
DELAYED RELEASE (DR/EC) 80 MG

doxycycline monohydrate oral capsule 100 mg, 1
150 mg, 50 mg, 75 mg

DOXYCYCLINE MONOHYDRATE ORAL EX
CAPSULE, IR - DELAY REL, BIPHASE 40 MG

doxycycline monohydrate oral suspension for 1
reconstitution 25 mg/5 ml

doxycycline monohydrate oral tablet 100 mg, 150 1
mg, 50 mg, 75 mg

LYMEPAK ORAL TABLET 100 MG 3 ST
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Drug Name Drug Tier Requirements / Limits
minocycline oral capsule 100 mg, 50 mg, 75 mg 1
MINOCYCLINE ORAL CAPSULE, EXTENDED EX
RELEASE 24HR 135 MG, 45 MG, 90 MG

minocycline oral tablet 100 mg, 50 mg, 75 mg 1
minocycline oral tablet extended release 24 hr 105 EX
mg, 115 mg, 135 mg, 45 mg, 55 mg, 65 mg, 80 mg,

90 mg

mondoxyne nl oral capsule 100 mg, 75 mg EX
MONODOX ORAL CAPSULE 100 MG, 50 MG, EX
75 MG

MORGIDOX 1X 50 KIT 50 MG EX
MORGIDOX 1X100 KIT 100 MG EX
morgidox oral capsule 100 mg EX
NUZYRA ORAL TABLET 150 MG 3
ORACEA ORAL CAPSULE, IR - DELAY REL, EX
BIPHASE 40 MG

SEYSARA ORAL TABLET 100 MG, 150 MG, EX
60 MG

SOLODYN ORAL TABLET EXTENDED EX
RELEASE 24 HR 105 MG, 115 MG, 55 MG, 65

MG, 80 MG

TARGADOX ORAL TABLET 50 MG EX
tetracycline oral capsule 250 mg, 500 mg 3
VIBRAMYCIN ORAL CAPSULE 100 MG EX
XIMINO ORAL CAPSULE, EXTENDED EX
RELEASE 24HR 135 MG, 45 MG, 90 MG

URINARY TRACT AGENTS

fosfomycin tromethamine oral packet 3 gram 3
FURADANTIN ORAL SUSPENSION 25 MG/5 3
ML

HIPREX ORAL TABLET 1 GRAM

MACROBID ORAL CAPSULE 100 MG

MACRODANTIN ORAL CAPSULE 100 MG, 25

MG, 50 MG

methenamine hippurate oral tablet 1 gram 1
methenamine mandelate oral tablet 0.5 g, 1 gram 1
nitrofurantoin macrocrystal oral capsule 100 mg, 1

25 mg, 50 mg
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Drug Name Drug Tier Requirements / Limits

nitrofurantoin monohyd/m-cryst oral capsule 100 1
mg

nitrofurantoin oral suspension 25 mg/5 ml 1
NITROFURANTOIN ORAL SUSPENSION 50 EX
MG/5 ML

PRIMSOL ORAL SOLUTION 50 MG/5 ML 3
trimethoprim oral tablet 100 mg 1
VANCOMYCIN

FIRVANQ ORAL RECON SOLN 25 MG/ML, 50 EX
MG/ML

VANCOCIN ORAL CAPSULE 125 MG, 250 MG 3
vancomycin oral capsule 125 mg, 250 mg 1
vancomycin oral recon soln 25 mg/ml 3
vancomycin oral recon soln 50 mg/ml 1

ANTINEOPLASTIC & IMMUNOSUPPRESSANT DRUGS

ADJUNCTIVE AGENTS

leucovorin calcium oral tablet 10 mg, 15 mg, 25 1

mg, 5 mg

MESNEX ORAL TABLET 400 MG

VISTOGARD ORAL GRANULES IN PACKET 3 PA: SP

10 GRAM

ANTINEOPLASTIC & IMMUNOSUPPRESSANT DRUGS

abiraterone oral tablet 250 mg, 500 mg 1 PA; SP; OCh; LA

AFINITOR DISPERZ ORAL TABLET FOR 3 PA: ST; SP; OCh; LA

SUSPENSION 2 MG, 3 MG, 5 MG

AFINITOR ORAL TABLET 10 MG, 2.5 MG, 5 3 PA; ST; SP; OCh; LA

MG, 7.5 MG

AKEEGA ORAL TABLET 100-500 MG, 50-500 3 PA; SP; OCh

MG

ALECENSA ORAL CAPSULE 150 MG 2 PA; SP; OCh; LA; QL (240 per 30
days)

ALKERAN ORAL TABLET 2 MG 3 OCh

ALUNBRIG ORAL TABLET 180 MG 3 PA; SP; OCh; QL (30 per 30 days)

ALUNBRIG ORAL TABLET 30 MG 3 PA; SP; OCh; QL (180 per 30 days)

ALUNBRIG ORAL TABLET 90 MG 3 PA; SP; OCh; QL (60 per 30 days)

ALUNBRIG ORAL TABLETS, DOSE PACK 90 3 PA; SP; OCh; QL (1 per 30 days)

MG (7)- 180 MG (23)
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Drug Name Drug Tier Requirements / Limits

anastrozole oral tablet 1 mg 1 OCh; ACA PV; QL (30 per 30 days)

ARIMIDEX ORAL TABLET 1 MG EX

AROMASIN ORAL TABLET 25 MG 3 PA; ST; OCh; QL (30 per 30 days)

ASTAGRAF XL ORAL CAPSULE, EXTENDED EX

RELEASE 24HR 0.5 MG, 1 MG, 5 MG

AYVAKIT ORAL TABLET 100 MG, 200 MG, 3 PA; SP; OCh

25 MG, 300 MG, 50 MG

AZASAN ORAL TABLET 100 MG, 75 MG 3

azathioprine oral tablet 100 mg, 75 mg 3

azathioprine oral tablet 50 mg 1

BALVERSA ORAL TABLET 3 MG, 4 MG, 5 3 PA; ST; SP; OCh

MG

bexarotene oral capsule 75 mg 1 PA; ST; SP; OCh

bexarotene topical gel 1 % 1 PA; ST

bicalutamide oral tablet 50 mg 1 OCh; QL (30 per 30 days)

BOSULIF ORAL CAPSULE 100 MG 3 PA; ST; SP; OCh

BOSULIF ORAL CAPSULE 50 MG 3 PA; ST; SP; OCh; QL (30 per 30
days)

BOSULIF ORAL TABLET 100 MG, 400 MG, 3 PA; ST; SP; OCh; LA

500 MG

BRAFTOVI ORAL CAPSULE 75 MG 2 PA; ST; SP; OCh; LA

BRUKINSA ORAL CAPSULE 80 MG PA; ST; SP; OCh

CABOMETYX ORAL TABLET 20 MG, 40 MG, PA; ST; SP; OCh; LA

60 MG

CALQUENCE (ACALABRUTINIB MAL) 2 PA; ST; SP; OCh

ORAL TABLET 100 MG

CAMCEVI (6 MONTH) SUBCUTANEOUS 3 PA; SP

SYRINGE 42 MG

capecitabine oral tablet 150 mg 1 SP; OCh; LA; QL (210 per 30 days)

capecitabine oral tablet 500 mg 1 SP; OCh; LA; QL (84 per 30 days)

CAPRELSA ORAL TABLET 100 MG, 300 MG 3 PA; SP; OCh

CASODEX ORAL TABLET 50 MG 3 OCh

CELLCEPT ORAL CAPSULE 250 MG 3

CELLCEPT ORAL SUSPENSION FOR 3

RECONSTITUTION 200 MG/ML

CELLCEPT ORAL TABLET 500 MG 3
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Drug Name Drug Tier Requirements / Limits

COMETRIQ ORAL CAPSULE 100 MG/DAY 3 PA; OCh

(80 MG X1-20 MG X1), 140 MG/DAY (80 MG

X1-20 MG X3), 60 MG/DAY (20 MG X 3/DAY)

COPIKTRA ORAL CAPSULE 15 MG, 25 MG 3 PA; ST; SP; OCh

COTELLIC ORAL TABLET 20 MG 3 PA; SP; OCh; LA

cyclophosphamide oral capsule 25 mg, 50 mg 3 OCh

CYCLOPHOSPHAMIDE ORAL TABLET 25 3 OCh

MG, 50 MG

cyclosporine modified oral capsule 100 mg, 25 1

mg, 50 mg

cyclosporine modified oral solution 1200 mg/ml 1

cyclosporine oral capsule 100 mg, 25 mg 1

DARZALEX FASPRO SUBCUTANEOUS 3 PA; ST; SP; LA

SOLUTION 1, 800 MG-30, 000 UNIT/15 ML

DAURISMO ORAL TABLET 100 MG, 25 MG 3 PA; SP; OCh; LA

DROXIA ORAL CAPSULE 200 MG, 300 MG, 2

400 MG

ELIGARD (3 MONTH) SUBCUTANEQOUS 2 PA; SP; LA

SYRINGE 22.5 MG

ELIGARD (4 MONTH) SUBCUTANEQOUS 2 PA; SP; LA

SYRINGE 30 MG

ELIGARD (6 MONTH) SUBCUTANEQOUS 2 PA; SP; LA

SYRINGE 45 MG

ELIGARD SUBCUTANEOUS SYRINGE 7.5 2 PA; SP; LA

MG (1 MONTH)

EMCYT ORAL CAPSULE 140 MG 2 OCh

ENSPRYNG SUBCUTANEOUS SYRINGE 120 3 PA; SP; LA

MG/ML

ENVARSUS XR ORAL TABLET EXTENDED EX

RELEASE 24 HR 0.75 MG, 1 MG, 4 MG

ERIVEDGE ORAL CAPSULE 150 MG 3 PA; SP; OCh; LA

ERLEADA ORAL TABLET 240 MG, 60 MG 3 PA; SP; OCh; LA

erlotinib oral tablet 100 mg, 150 mg, 25 mg 1 PA; ST; SP; OCh; LA

etoposide oral capsule 50 mg 1 OCh

EULEXIN ORAL CAPSULE 125 MG 3 OCh

everolimus (antineoplastic) oral tablet 10 mg 1 PA; ST; SP; OCh; LA; QL (30 per 30
days)

everolimus (antineoplastic) oral tablet 2.5 mg, 5 3 PA; ST; SP; OCh; LA

mg, 7.5 mg

17




Drug Name Drug Tier Requirements / Limits

everolimus (antineoplastic) oral tablet for 1 PA; SP; OCh; LA; QL (150 per 30

suspension 2 mg days)

everolimus (antineoplastic) oral tablet for 1 PA; SP; OCh; LA; QL (100 per 30

suspension 3 mg days)

everolimus (antineoplastic) oral tablet for 1 PA; SP; OCh; LA; QL (60 per 30

suspension 5 mg days)

everolimus (immunosuppressive) oral tablet 0.25 1 PA

mg, 0.5 mg, 0.75 mg

everolimus (immunosuppressive) oral tablet 1 mg 1 PA; QL (300 per 30 days)

exemestane oral tablet 25 mg 1 OCh; ACA PV; QL (30 per 30 days)

EXKIVITY ORAL CAPSULE 40 MG 3 PA; SP; OCh

FARESTON ORAL TABLET 60 MG 3 PA; ST; OCh; QL (30 per 30 days)

FEMARA ORAL TABLET 2.5 MG 3 PA; ST; OCh; ACA PV; QL (30 per
30 days)

FENSOLVI SUBCUTANEOUS SYRINGE 45 3 PA; SP; LA

MG

FOTIVDA ORAL CAPSULE 0.89 MG 3 PA; ST; SP; OCh; QL (33 per 30
days)

FOTIVDA ORAL CAPSULE 1.34 MG 3 PA; ST; SP; OCh; QL (22 per 30
days)

FRUZAQLA ORAL CAPSULE 1 MG, 5 MG 3 PA; SP; OCh

GAVRETO ORAL CAPSULE 100 MG 3 PA; SP; OCh; LA; QL (120 per 30
days)

gefitinib oral tablet 250 mg 1 PA; ST; SP; OCh

gengraf oral capsule 100 mg, 25 mg 1

gengraf oral solution 100 mg/ml 1

GILOTRIF ORAL TABLET 20 MG, 30 MG, 40 2 PA; ST; SP; OCh; LA

MG

GLEEVEC ORAL TABLET 100 MG, 400 MG EX

GLEOSTINE ORAL CAPSULE 10 MG, 100 MG, 2 PA; ST; OCh

40 MG

HYCAMTIN ORAL CAPSULE 0.25 MG, 1 MG 2 SP; OCh; LA

HYDREA ORAL CAPSULE 500 MG 3 OCh

hydroxyurea oral capsule 500 mg 1 OCh

IBRANCE ORAL CAPSULE 100 MG, 125 MG, 2 PA; SP; OCh; LA

75 MG

IBRANCE ORAL TABLET 100 MG, 125 MG, 75 2 PA; SP; OCh; LA

MG
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Drug Name Drug Tier Requirements / Limits

ICLUSIG ORAL TABLET 10 MG, 15 MG, 30 3 PA; ST; SP; OCh

MG, 45 MG

IDHIFA ORAL TABLET 100 MG, 50 MG 3 PA; SP; OCh; LA

imatinib oral tablet 100 mg, 400 mg 1 PA; SP; OCh; LA

IMBRUVICA ORAL CAPSULE 140 MG, 70 MG 2 PA; ST; SP; OCh

IMBRUVICA ORAL SUSPENSION 70 MG/ML 2 PA; ST; SP; OCh; LA

IMBRUVICA ORAL TABLET 140 MG, 280 MG, 2 PA; ST; SP; OCh

420 MG

IMURAN ORAL TABLET 50 MG 3

INLYTA ORAL TABLET 1 MG, 5 MG 3 PA; ST; SP; OCh; LA

INQOVI ORAL TABLET 35-100 MG 3 PA; ST; SP; OCh; LA

INREBIC ORAL CAPSULE 100 MG 3 PA; SP; OCh; LA

IRESSA ORAL TABLET 250 MG 3 PA; SP; OCh; LA

IWILFIN ORAL TABLET 192 MG 3 PA; SP; OCh; QL (240 per 30 days)

JAKAFI ORAL TABLET 10 MG, 15 MG, 20 3 PA; ST; SP; OCh; LA

MG, 25 MG, 5 MG

JYLAMVO ORAL SOLUTION 2 MG/ML EX

KISQALI FEMARA CO-PACK ORAL TABLET 3 PA; ST; SP; OCh; LA

200 MG/DAY (200 MG X 1)-2.5 MG, 400

MG/DAY (200 MG X 2)-2.5 MG, 600

MG/DAY (200 MG X 3)-2.5 MG

KISQALI ORAL TABLET 200 MG/DAY (200 3 PA; ST; SP; OCh; LA

MG X 1), 400 MG/DAY (200 MG X 2), 600

MG/DAY (200 MG X 3)

KLISYRI TOPICAL OINTMENT IN PACKET 1 3 PA; ST

%

KOSELUGO ORAL CAPSULE 10 MG, 25 MG PA; SP; OCh

KRAZATI ORAL TABLET 200 MG PA; SP; OCh

LANREOTIDE SUBCUTANEOUS SYRINGE PA; SP; LA

120 MG/0.5 ML

lapatinib oral tablet 250 mg 3 PA; ST; SP; OCh; LA; QL (180 per
30 days)

lenalidomide oral capsule 10 mg, 15 mg, 25 mg, 5 1 PA; ST; SP; OCh; LA; QL (30 per 30

mg days)

lenalidomide oral capsule 2.5 mg, 20 mg 1 PA; ST; SP; OCh; LA
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Drug Name Drug Tier Requirements / Limits

LENVIMA ORAL CAPSULE 10 MG/DAY (10 3 PA; ST; SP; OCh; LA

MG X 1), 12 MG/DAY (4 MG X 3), 14

MG/DAY (10 MG X 1-4 MG X 1), 18 MG/DAY

(10 MG X 1-4 MG X2), 20 MG/DAY (10 MG X

2), 24 MG/DAY (10 MG X 2-4 MG X 1), 4 MG, 8

MG/DAY (4 MG X 2)

letrozole oral tablet 2.5 mg 1 OCh; ACA PV; QL (30 per 30 days)

LEUKERAN ORAL TABLET 2 MG PA; OCh

LEUPROLIDE (3 MONTH) INTRAMUSCULAR PA; SP; LA

SUSPENSION FOR RECONSTITUTION 22.5

MG

leuprolide subcutaneous kit 1 mg/0.2 ml 1 PA; SP

LONSURF ORAL TABLET 15-6.14 MG, 20-8.19 3 PA; ST; SP; OCh; LA

MG

LORBRENA ORAL TABLET 100 MG 3 PA; SP; OCh; LA; QL (30 per 30
days)

LORBRENA ORAL TABLET 25 MG 3 PA; SP; OCh; LA; QL (120 per 30
days)

LUMAKRAS ORAL TABLET 120 MG 3 PA; ST; SP; OCh; LA; QL (240 per
30 days)

LUMAKRAS ORAL TABLET 320 MG 3 PA; ST; SP; OCh; LA; QL (90 per 30
days)

LUPKYNIS ORAL CAPSULE 7.9 MG PA; ST; SP; QL (180 per 30 days)

LUPRON DEPOT (3 MONTH) PA; ST; SP; LA

INTRAMUSCULAR SYRINGE KIT 11.25 MG,

22.5 MG

LUPRON DEPOT (4 MONTH) 3 PA; ST; SP; LA

INTRAMUSCULAR SYRINGE KIT 30 MG

LUPRON DEPOT (6 MONTH) 3 PA; ST; SP; LA

INTRAMUSCULAR SYRINGE KIT 45 MG

LUPRON DEPOT INTRAMUSCULAR 3 PA; ST; SP; LA

SYRINGE KIT 3.75 MG, 7.5 MG

LUPRON DEPOT-PED (3 MONTH) 3 PA; ST; SP; LA

INTRAMUSCULAR SYRINGE KIT 11.25 MG,

30 MG

LUPRON DEPOT-PED INTRAMUSCULAR KIT 3 PA; ST; SP; LA

11.25 MG, 15 MG, 7.5 MG (PED)

LUPRON DEPOT-PED INTRAMUSCULAR 3 PA; SP; LA

SYRINGE KIT 45 MG

LYNPARZA ORAL TABLET 100 MG, 150 MG

PA; ST; SP; OCh; LA

LYSODREN ORAL TABLET 500 MG

PA; ST; SP; OCh

20




Drug Name Drug Tier Requirements / Limits

LYTGOBI ORAL TABLET 4 MG 3 PA; SP; OCh; QL (150 per 30 days)

MATULANE ORAL CAPSULE 50 MG 3 PA; ST; SP; OCh

megestrol oral suspension 400 mg/10 ml (40 1 QL (2 per 30 days)

mg/ml)

megestrol oral suspension 625 mg/5 ml (125 1 QL (1 per 30 days)

mg/ml)

megestrol oral tablet 20 mg 1 OCh; QL (480 per 30 days)

megestrol oral tablet 40 mg 1 OCh; QL (240 per 30 days)

MEKINIST ORAL RECON SOLN 0.05 MG/ML 2 PA; ST; SP; OCh; LA

MEKINIST ORAL TABLET 0.5 MG, 2 MG 2 PA; ST; SP; OCh; LA

MEKTOVI ORAL TABLET 15 MG 2 PA; ST; SP; OCh; LA

melphalan oral tablet 2 mg 1 OCh; QL (63 per 21 days)

mercaptopurine oral tablet 50 mg 1 OCh; QL (120 per 30 days)

methotrexate sodium (pf) injection recon soln 1 1

gram

methotrexate sodium (pf) injection solution 25 1

mg/ml

methotrexate sodium injection solution 25 mg/mi 1

methotrexate sodium oral tablet 2.5 mg 1 OCh

MYCAPSSA ORAL CAPSULE, DELAYED 3 PA; ST; SP; QL (120 per 30 days)

RELEASE(DR/EC) 20 MG

mycophenolate mofetil oral capsule 250 mg 1

mycophenolate mofetil oral suspension for 1

reconstitution 200 mg/ml

mycophenolate mofetil oral tablet 500 mg 1

mycophenolate sodium oral tablet, delayed release 1

(dr/ec) 180 mg, 360 mg

MYFORTIC ORAL TABLET, DELAYED 3

RELEASE (DR/EC) 180 MG, 360 MG

MYLERAN ORAL TABLET 2 MG 2 OCh

NEORAL ORAL CAPSULE 100 MG, 25 MG 3

NEORAL ORAL SOLUTION 100 MG/ML 3

NERLYNX ORAL TABLET 40 MG 3 PA; ST; SP; OCh; LA; QL (180 per
30 days)

NEXAVAR ORAL TABLET 200 MG 3 PA; ST; SP; OCh; LA

NILANDRON ORAL TABLET 150 MG 3 OCh

nilutamide oral tablet 150 mg 3 OCh; QL (60 per 30 days)
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NINLARO ORAL CAPSULE 2.3 MG, 3 MG, 4 3 PA; ST; SP; OCh; LA

MG

NUBEQA ORAL TABLET 300 MG 3 PA; SP; OCh; LA

octreotide acetate injection solution 1,000 mcg/ml, PA; SP

100 mcg/ml, 200 mcg/ml, 50 mcg/ml, 500 mcg/ml

octreotide acetate injection syringe 100 mcg/ml (1 1 PA; SP

ml), 50 mcg/ml (1 ml), 500 mcg/ml (1 ml)

ODOMZO ORAL CAPSULE 200 MG 3 PA; SP; OCh; LA; QL (30 per 30
days)

OGSIVEO ORAL TABLET 50 MG 3 PA; SP; OCh

ONUREG ORAL TABLET 200 MG 3 PA; ST; SP; OCh; LA; QL (21 per 30
days)

ONUREG ORAL TABLET 300 MG 3 PA; ST; SP; OCh; LA; QL (14 per 30
days)

ORGOVYX ORAL TABLET 120 MG 3 PA; SP; OCh

ORSERDU ORAL TABLET 345 MG, 86 MG 3 PA; SP; OCh

pazopanib oral tablet 200 mg 3 PA; ST; SP; OCh; LA

PEMAZYRE ORAL TABLET 13.5 MG, 4.5 MG, 3 PA; ST; SP; OCh; QL (28 per 30

9 MG days)

PHESGO SUBCUTANEOUS SOLUTION 1, 200 3 PA; ST; SP; LA

MG-600MG- 30000 UNIT/15ML, 600 MG-600

MG- 20000 UNIT/10ML

PIQRAY ORAL TABLET 200 MG/DAY (200 2 PA; ST; SP; OCh; LA; QL (30 per 30

MG X 1), 250 MG/DAY (200 MG X1-50 MG days)

X1), 300 MG/DAY (150 MG X 2)

POMALYST ORAL CAPSULE 1 MG, 2 MG, 3 3 PA; ST; SP; OCh; LA; QL (30 per 30

MG, 4 MG days)

PROGRAF ORAL CAPSULE 0.5 MG, 1 MG, 5 3

MG

PROGRAF ORAL GRANULES IN PACKET 0.2 3

MG, 1 MG

PURIXAN ORAL SUSPENSION 20 MG/ML 3 PA; ST; SP; OCh

QINLOCK ORAL TABLET 50 MG 2 PA; ST; SP; OCh; QL (90 per 30
days)

RAPAMUNE ORAL SOLUTION 1 MG/ML

RAPAMUNE ORAL TABLET 0.5 MG, 1 MG, 2

MG

RETEVMO ORAL CAPSULE 40 MG 3 PA; SP; OCh; LA; QL (240 per 30

days)
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RETEVMO ORAL CAPSULE 80 MG 3 PA; SP; OCh; LA; QL (120 per 30
days)

REVLIMID ORAL CAPSULE 10 MG, 15 MG, 2 PA; ST; SP; OCh; LA; QL (30 per 30

2.5 MG, 20 MG, 25 MG, 5 MG days)

REZLIDHIA ORAL CAPSULE 150 MG 3 PA; SP; OCh

REZUROCK ORAL TABLET 200 MG 3 PA; ST

ROZLYTREK ORAL CAPSULE 100 MG, 200 3 PA; ST; SP; OCh; LA

MG

ROZLYTREK ORAL PELLETS IN PACKET 50 3 PA; ST; SP; OCh; LA

MG

RUBRACA ORAL TABLET 200 MG, 250 MG, 3 PA; ST; SP; OCh; LA

300 MG

RYDAPT ORAL CAPSULE 25 MG PA; ST; SP; OCh; LA

SANDIMMUNE ORAL CAPSULE 100 MG, 25

MG

SANDIMMUNE ORAL SOLUTION 100 MG/ML 3

SANDOSTATIN INJECTION SOLUTION 100 3 PA; ST; SP; LA

MCG/ML, 50 MCG/ML, 500 MCG/ML

SCEMBLIX ORAL TABLET 20 MG, 40 MG PA; ST; SP; OCh; LA

SIGNIFOR SUBCUTANEOUS SOLUTION 0.3 PA; ST; SP

MG/ML (1 ML), 0.6 MG/ML (1 ML), 0.9 MG/ML

(1 ML)

SIKLOS ORAL TABLET 1,000 MG, 100 MG EX

sirolimus oral solution 1 mg/ml 1

sirolimus oral tablet 0.5 mg, 1 mg, 2 mg 1

SOLTAMOX ORAL SOLUTION 20 MG/10 ML 3 OCh; ACA PV

SOMATULINE DEPOT SUBCUTANEOUS 2 PA; SP; LA

SYRINGE 120 MG/0.5 ML, 60 MG/0.2 ML, 90

MG/0.3 ML

sorafenib oral tablet 200 mg 3 PA; ST; SP; OCh; LA

SPRYCEL ORAL TABLET 100 MG, 140 MG, 20 2 PA; ST; SP; OCh; LA

MG, 50 MG, 70 MG, 80 MG

STIVARGA ORAL TABLET 40 MG 3 PA; ST; SP; OCh; LA

sunitinib malate oral capsule 12.5 mg, 25 mg, 37.5 PA; ST; SP; OCh; LA

mg, 50 mg

SUTENT ORAL CAPSULE 12.5 MG, 25 MG, 3 PA; ST; SP; OCh; LA

37.5 MG, 50 MG

TABLOID ORAL TABLET 40 MG 2 PA; OCh; QL (210 per 30 days)
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TABRECTA ORAL TABLET 150 MG, 200 MG 3 PA; SP; OCh; LA; QL (168 per 30
days)

tacrolimus oral capsule 0.5 mg, 1 mg, 5 mg

TAFINLAR ORAL CAPSULE 50 MG, 75 MG PA; ST; SP; OCh; LA

TAFINLAR ORAL TABLET FOR SUSPENSION PA; ST; SP; OCh; LA

10 MG

TAGRISSO ORAL TABLET 40 MG, 80 MG 2 PA; ST; SP; OCh; LA

TALZENNA ORAL CAPSULE 0.1 MG, 0.35 MG PA; SP; OCh; LA

TALZENNA ORAL CAPSULE 0.25 MG, 0.5 PA; ST; SP; OCh; LA

MG, 0.75 MG, 1 MG

tamoxifen oral tablet 10 mg, 20 mg 1 OCh; ACA PV; QL (60 per 30 days)

TARCEVA ORAL TABLET 100 MG, 150 MG, 3 PA; ST; SP; OCh; LA

25 MG

TARGRETIN ORAL CAPSULE 75 MG EX

TARGRETIN TOPICAL GEL 1 % 3 PA; ST

TASIGNA ORAL CAPSULE 150 MG, 200 MG, 3 PA; ST; SP; OCh; LA

50 MG

TAZVERIK ORAL TABLET 200 MG 3 PA; ST; SP; OCh; QL (240 per 30
days)

temozolomide oral capsule 100 mg, 140 mg, 180 1 PA; ST; SP; OCh; LA

mg, 20 mg, 250 mg, 5 mg

TEPMETKO ORAL TABLET 225 MG PA; SP; OCh; QL (60 per 30 days)

THALOMID ORAL CAPSULE 100 MG, 150 PA; ST; SP; OCh; LA

MG, 200 MG, 50 MG

TIBSOVO ORAL TABLET 250 MG 3 PA; SP; OCh

toremifene oral tablet 60 mg 1 OCh

tretinoin (antineoplastic) oral capsule 10 mg 1 OCh

TREXALL ORAL TABLET 10 MG, 15 MG, 5 3 PA; ST; OCh; QL (15 per 30 days)

MG, 7.5 MG

TRUQAP ORAL TABLET 160 MG, 200 MG 3 PA; SP; OCh; QL (40 per 30 days)

TUKYSA ORAL TABLET 150 MG, 50 MG 3 PA; ST; SP; OCh; QL (120 per 30
days)

TURALIO ORAL CAPSULE 125 MG PA; SP; OCh

TYKERB ORAL TABLET 250 MG PA; ST; SP; OCh; LA; QL (180 per
30 days)

VANFLYTA ORAL TABLET 17.7 MG, 26.5 MG 3 PA; ST; SP; OCh; QL (30 per 30
days)

VENCLEXTA ORAL TABLET 10 MG, 100 MG, 3 PA; ST; SP; OCh

50 MG
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VENCLEXTA STARTING PACK ORAL 3 PA; SP; OCh

TABLETS, DOSE PACK 10 MG-50 MG- 100

MG

VERZENIO ORAL TABLET 100 MG, 150 MG, 2 PA; ST; SP; OCh; LA

200 MG, 50 MG

VIJOICE ORAL TABLET 125 MG, 250 3 PA; SP

MG/DAY (200 MG X1-50 MG X1), 50 MG

VITRAKVI ORAL CAPSULE 100 MG PA; SP; OCh; LA

VITRAKVI ORAL CAPSULE 25 MG PA; ST; SP; OCh; LA

VITRAKVI ORAL SOLUTION 20 MG/ML PA; SP; OCh; LA

VIZIMPRO ORAL TABLET 15 MG, 30 MG, 45 EX

MG

VONJO ORAL CAPSULE 100 MG 3 PA; ST; SP; OCh; QL (120 per 30
days)

VOTRIENT ORAL TABLET 200 MG 3 PA; ST; SP; OCh; LA

WELIREG ORAL TABLET 40 MG 3 PA; SP; OCh; QL (90 per 30 days)

XALKORI ORAL CAPSULE 200 MG 2 PA; SP; OCh; LA; QL (75 per 30
days)

XALKORI ORAL CAPSULE 250 MG 2 PA; SP; OCh; LA; QL (60 per 30
days)

XALKORI ORAL PELLET 150 MG, 20 MG, 50 2 PA; SP; OCh

MG

XATMEP ORAL SOLUTION 2.5 MG/ML EX

XELODA ORAL TABLET 150 MG, 500 MG 3 SP; OCh; LA

XERMELO ORAL TABLET 250 MG 3 PA; ST; SP

XOSPATA ORAL TABLET 40 MG 3 PA; SP; OCh

XPOVIO ORAL TABLET 100 MG/WEEK (50 3 PA; ST; SP; OCh

MG X 2), 40 MG/WEEK (40 MG X 1), 40MG

TWICE WEEK (40 MG X 2), 60 MG/WEEK (60

MG X 1), 60MG TWICE WEEK (120

MG/WEEK), 80 MG/WEEK (40 MG X 2), 80MG

TWICE WEEK (160 MG/WEEK)

XTANDI ORAL CAPSULE 40 MG 2 PA; SP; OCh; LA

XTANDI ORAL TABLET 40 MG, 80 MG 2 PA; ST; SP; OCh; LA

YONSA ORAL TABLET 125 MG 2 PA; SP; OCh; LA

ZEJULA ORAL TABLET 100 MG, 200 MG, 300 3 PA; ST; SP; OCh; LA

MG

ZELBORAF ORAL TABLET 240 MG

PA: ST; SP; OCh; LA

ZOLINZA ORAL CAPSULE 100 MG

PA: ST; SP; OCh; LA
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ZORTRESS ORAL TABLET 0.25 MG, 0.5 MG, 3

0.75 MG, 1 MG

ZYDELIG ORAL TABLET 100 MG, 150 MG 3 PA; SP; OCh; LA; QL (30 per 30
days)

ZYKADIA ORAL TABLET 150 MG 3 PA; ST; SP; OCh; LA; QL (90 per 30
days)

ZYTIGA ORAL TABLET 250 MG, 500 MG EX

AUTONOMIC & CNS DRUGS, NEUROLOGY & PSYCH

ANTICONVULSANTS

APTIOM ORAL TABLET 200 MG, 400 MG, 600 EX

MG, 800 MG

BANZEL ORAL SUSPENSION 40 MG/ML EX

BANZEL ORAL TABLET 200 MG, 400 MG EX

BRIVIACT ORAL SOLUTION 10 MG/ML 3 PA; ST; QL (2 per 30 days)
BRIVIACT ORAL TABLET 10 MG, 100 MG, 25 3 PA; ST; QL (60 per 30 days)
MG, 50 MG, 75 MG

carbamazepine oral capsule, er multiphase 12 hr 1

100 mg, 200 mg, 300 mg

carbamazepine oral suspension 100 mg/5 ml 1

carbamazepine oral tablet 200 mg 1

carbamazepine oral tablet extended release 12 hr 1

100 mg, 200 mg, 400 mg

carbamazepine oral tablet, chewable 100 mg

CARBATROL ORAL CAPSULE, ER 3

MULTIPHASE 12 HR 100 MG, 200 MG, 300

MG

CELONTIN ORAL CAPSULE 300 MG 3 PA; ST
clobazam oral suspension 2.5 mg/ml 3

clobazam oral tablet 10 mg, 20 mg 3

clonazepam oral tablet 0.5 mg, 1 mg, 2 mg 1

clonazepam oral tablet, disintegrating 0.125 mg, 1 PA; ST
0.25 mg, 0.5 mg, 1 mg, 2 mg

DEPAKOTE ER ORAL TABLET EXTENDED 3

RELEASE 24 HR 250 MG, 500 MG

DEPAKOTE ORAL TABLET, DELAYED 3

RELEASE (DR/EC) 125 MG, 250 MG, 500 MG

DEPAKOTE SPRINKLES ORAL CAPSULE, 3

DELAYED REL SPRINKLE 125 MG
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DIACOMIT ORAL CAPSULE 250 MG, 500 MG

3

PA; ST; SP

DIACOMIT ORAL POWDER IN PACKET 250
MG, 500 MG

3

PA; ST; SP

diazepam rectal kit 12.5-15-17.5-20 mg, 2.5 mg, 5-
7.5-10 mg

DILANTIN EXTENDED ORAL CAPSULE 100
MG

DILANTIN INFATABS ORAL TABLET,
CHEWABLE 50 MG

DILANTIN ORAL CAPSULE 30 MG

DILANTIN-125 ORAL SUSPENSION 125 MG/5
ML

divalproex oral capsule, delayed rel sprinkle 125
mg

divalproex oral tablet extended release 24 hr 250
mg, 500 mg

divalproex oral tablet, delayed release (dr/ec) 125
mg, 250 mg, 500 mg

ELEPSIA XR ORAL TABLET EXTENDED
RELEASE 24 HR 1, 000 MG, 1, 500 MG

EPIDIOLEX ORAL SOLUTION 100 MG/ML

PA; ST; SP; LA; QL (400 per 30
days)

epitol oral tablet 200 mg

EPRONTIA ORAL SOLUTION 25 MG/ML

PA

EQUETRO ORAL CAPSULE, ER
MULTIPHASE 12 HR 100 MG, 200 MG, 300
MG

ethosuximide oral capsule 250 mg

ethosuximide oral solution 250 mg/5 ml

felbamate oral suspension 600 mg/5 ml

felbamate oral tablet 400 mg, 600 mg

FELBATOL ORAL TABLET 400 MG, 600 MG

FINTEPLA ORAL SOLUTION 2.2 MG/ML

PA; ST; SP; QL (210 per 30 days)

FYCOMPA ORAL SUSPENSION 0.5 MG/ML

PA; ST; QL (2 per 30 days)

FYCOMPA ORAL TABLET 10 MG, 12 MG, 2
MG, 4 MG, 6 MG, 8 MG

Ww wl w| kPP

PA; ST; QL (30 per 30 days)

gabapentin oral capsule 100 mg, 300 mg, 400 mg

-

gabapentin oral solution 250 mg/5 ml, 300 mg/6
ml (6 ml)

27




Drug Name

Drug Tier

Requirements / Limits

gabapentin oral tablet 600 mg, 800 mg

1

GRALISE ORAL TABLET EXTENDED
RELEASE 24 HR 300 MG, 450 MG, 600 MG,
750 MG, 900 MG

3

PA; ST

KEPPRA ORAL SOLUTION 100 MG/ML

EX

KEPPRA ORAL TABLET 1,000 MG, 250 MG,
500 MG, 750 MG

EX

KEPPRA XR ORAL TABLET EXTENDED
RELEASE 24 HR 500 MG, 750 MG

EX

KLONOPIN ORAL TABLET 0.5 MG, 1 MG, 2
MG

EX

lacosamide oral solution 10 mg/ml

lacosamide oral tablet 100 mg, 150 mg, 200 mg,
50 mg

LAMICTAL ODT ORAL TABLET,
DISINTEGRATING 100 MG, 200 MG, 25 MG,
50 MG

EX

LAMICTAL ODT STARTER (BLUE) ORAL
TABLET DISINTEGRATING, DOSE PK 25 MG
(21) -50 MG (7)

EX

LAMICTAL ODT STARTER (GREEN) ORAL
TABLET DISINTEGRATING, DOSE PK 50 MG
(42) -100 MG (14)

EX

LAMICTAL ODT STARTER (ORANGE) ORAL
TABLET DISINTEGRATING, DOSE PK 25
MG(14)-50 MG (14)-100 MG (7)

EX

LAMICTAL ORAL TABLET 100 MG, 150 MG,
200 MG, 25 MG

EX

LAMICTAL ORAL TABLET, CHEWABLE
DISPERSIBLE 25 MG, 5 MG

EX

LAMICTAL STARTER (BLUE) KIT ORAL
TABLETS, DOSE PACK 25 MG (35)

EX

LAMICTAL STARTER (GREEN) KIT ORAL
TABLETS, DOSE PACK 25 MG (84) -100 MG
(14)

EX

LAMICTAL STARTER (ORANGE) KIT ORAL
TABLETS, DOSE PACK 25 MG (42) -100 MG

(")

EX

LAMICTAL XR ORAL TABLET EXTENDED
RELEASE 24HR 100 MG, 200 MG, 25 MG, 250
MG, 300 MG, 50 MG

EX
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LAMICTAL XR STARTER (BLUE) ORAL
TABLET EXTENDED REL, DOSE PACK 25
MG (21) -50 MG (7)

EX

LAMICTAL XR STARTER (GREEN) ORAL
TABLET EXTENDED REL, DOSE PACK 50
MG(14)-100MG (14)-200 MG (7)

EX

LAMICTAL XR STARTER (ORANGE) ORAL
TABLET EXTENDED REL, DOSE PACK 25MG
(14)-50 MG (14)-100MG (7)

EX

lamotrigine oral tablet 100 mg, 150 mg, 200 mg,
25 mg

lamotrigine oral tablet disintegrating, dose pk 25
mg (21) -50 mg (7), 25 mg(14)-50 mg (14)-100 mg
(7), 50 mg (42) -100 mg (14)

lamotrigine oral tablet extended release 24hr 100
mg, 200 mg, 25 mg, 250 mg, 300 mg, 50 mg

lamotrigine oral tablet, chewable dispersible 25
mg, 5 mg

lamotrigine oral tablet, disintegrating 100 mg, 200
mg, 25 mg, 50 mg

lamotrigine oral tablets, dose pack 25 mg (35), 25
mg (42) -100 mg (7), 25 mg (84) -100 mg (14)

levetiracetam oral solution 100 mg/ml, 500 mg/5
ml (5 ml)

levetiracetam oral tablet 1,000 mg, 250 mg, 500
mg, 750 mg

levetiracetam oral tablet extended release 24 hr
500 mg, 750 mg

LYRICA CR ORAL TABLET EXTENDED
RELEASE 24 HR 165 MG, 330 MG, 82.5 MG

EX

LYRICA ORAL CAPSULE 100 MG, 150 MG,
200 MG, 225 MG, 25 MG, 300 MG, 50 MG, 75
MG

EX

LYRICA ORAL SOLUTION 20 MG/ML

EX

methsuximide oral capsule 300 mg

MOTPOLY XR ORAL CAPSULE, EXTENDED
RELEASE 24HR 100 MG

PA; ST; QL (120 per 30 days)

MOTPOLY XR ORAL CAPSULE, EXTENDED
RELEASE 24HR 150 MG, 200 MG

3 PA; ST; QL (60 per 30 days)

MYSOLINE ORAL TABLET 250 MG, 50 MG

3 PA; ST
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NAYZILAM NASAL SPRAY, NON-AEROSOL 2

5 MG/SPRAY (0.1 ML)

NEURONTIN ORAL CAPSULE 100 MG, 300 EX

MG, 400 MG

NEURONTIN ORAL SOLUTION 250 MG/5 ML EX

NEURONTIN ORAL TABLET 600 MG, 800 MG EX

ONFI ORAL SUSPENSION 2.5 MG/ML PA; ST

ONFI ORAL TABLET 10 MG, 20 MG PA; ST

oxcarbazepine oral suspension 300 mg/5 ml (60

mg/ml)

oxcarbazepine oral tablet 150 mg, 300 mg, 600 mg 1

OXTELLAR XR ORAL TABLET EXTENDED 3 PA; ST; QL (480 per 30 days)
RELEASE 24 HR 150 MG

OXTELLAR XR ORAL TABLET EXTENDED 3 PA; ST; QL (240 per 30 days)
RELEASE 24 HR 300 MG

OXTELLAR XR ORAL TABLET EXTENDED 3 PA; ST; QL (120 per 30 days)
RELEASE 24 HR 600 MG

phenobarbital oral elixir 20 mg/5 ml (4 mg/ml) 1

phenobarbital oral tablet 100 mg, 15 mg, 16.2 mg, 1

30 mg, 32.4 mg, 60 mg, 64.8 mg, 97.2 mg

PHENYTEK ORAL CAPSULE 200 MG, 300 MG 3

phenytoin oral suspension 100 mg/4 ml, 125 mg/5 1

ml

phenytoin oral tablet, chewable 50 mg 1

phenytoin sodium extended oral capsule 100 mg, 1

200 mg, 300 mg

pregabalin oral capsule 100 mg, 150 mg, 200 mg, 1

225 mg, 25 mg, 300 mg, 50 mg, 75 mg

pregabalin oral solution 20 mg/ml

pregabalin oral tablet extended release 24 hr 165

mg, 330 mg, 82.5 mg

PRIMIDONE ORAL TABLET 125 MG 3

primidone oral tablet 250 mg, 50 mg

QUDEXY XR ORAL CAPSULE, SPRINKLE, 3 PA; ST; QL (120 per 30 days)
ER 24HR 100 MG

QUDEXY XR ORAL CAPSULE, SPRINKLE, 3 PA; ST; QL (80 per 30 days)
ER 24HR 150 MG

QUDEXY XR ORAL CAPSULE, SPRINKLE, 3 PA; ST; QL (60 per 30 days)

ER 24HR 200 MG
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QUDEXY XR ORAL CAPSULE, SPRINKLE, 3 PA; ST; QL (480 per 30 days)
ER 24HR 25 MG

QUDEXY XR ORAL CAPSULE, SPRINKLE, 3 PA; ST; QL (240 per 30 days)
ER 24HR 50 MG

roweepra oral tablet 500 mg 1

rufinamide oral suspension 40 mg/mi 3 PA

rufinamide oral tablet 200 mg, 400 mg 3 PA

SABRIL ORAL POWDER IN PACKET 500 MG EX

SABRIL ORAL TABLET 500 MG EX

SPRITAM ORAL TABLET FOR SUSPENSION 3 PA; ST; QL (90 per 30 days)
1, 000 MG

SPRITAM ORAL TABLET FOR SUSPENSION 3 PA; ST; QL (360 per 30 days)
250 MG

SPRITAM ORAL TABLET FOR SUSPENSION 3 PA; ST; QL (180 per 30 days)
500 MG

SPRITAM ORAL TABLET FOR SUSPENSION 3 PA; ST; QL (120 per 30 days)
750 MG

subvenite oral tablet 100 mg, 150 mg, 200 mg, 25 3

mg

subvenite starter (blue) kit oral tablets, dose pack 3

25 mg (35)

subvenite starter (green) kit oral tablets, dose pack 3

25 mg (84) -100 mg (14)

subvenite starter (orange) kit oral tablets, dose 3

pack 25 mg (42) -100 mg (7)

SYMPAZAN ORAL FILM 10 MG 3 PA; ST; QL (120 per 30 days)
SYMPAZAN ORAL FILM 20 MG 3 PA; ST; QL (60 per 30 days)
SYMPAZAN ORAL FILM 5 MG 3 PA; ST; QL (240 per 30 days)
TEGRETOL ORAL SUSPENSION 100 MG/5 3

ML

TEGRETOL ORAL TABLET 200 MG 3

TEGRETOL XR ORAL TABLET EXTENDED 3

RELEASE 12 HR 100 MG, 200 MG, 400 MG

tiagabine oral tablet 12 mg, 16 mg, 2 mg, 4 mg 1

TOPAMAX ORAL CAPSULE, SPRINKLE 15 EX

MG, 25 MG

TOPAMAX ORAL TABLET 100 MG, 200 MG, EX

25 MG, 50 MG

topiramate oral capsule, sprinkle 15 mg, 25 mg 1
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topiramate oral capsule, extended release 24hr
100 mg, 200 mg, 25 mg, 50 mg

3

topiramate oral capsule, sprinkle, er 24hr 100 mg,
150 mg, 200 mg, 25 mg, 50 mg

topiramate oral tablet 100 mg, 200 mg, 25 mg, 50
mg

TRILEPTAL ORAL SUSPENSION 300 MG/5
ML (60 MG/ML)

EX

TRILEPTAL ORAL TABLET 150 MG, 300 MG,
600 MG

EX

TROKENDI XR ORAL CAPSULE, EXTENDED
RELEASE 24HR 100 MG

3 PA; ST; QL (120 per 30 days)

TROKENDI XR ORAL CAPSULE, EXTENDED
RELEASE 24HR 200 MG

3 PA; ST; QL (60 per 30 days)

TROKENDI XR ORAL CAPSULE, EXTENDED
RELEASE 24HR 25 MG

3 PA; ST; QL (480 per 30 days)

TROKENDI XR ORAL CAPSULE, EXTENDED
RELEASE 24HR 50 MG

3 PA; ST; QL (240 per 30 days)

valproic acid (as sodium salt) oral solution 250
mg/5 ml, 500 mg/10 ml (10 ml)

valproic acid oral capsule 250 mg

VALTOCO NASAL SPRAY, NON-AEROSOL
10 MG/SPRAY (0.1 ML), 15 MG/2 SPRAY
(7.5/0.1ML X 2), 20 MG/2 SPRAY (10MG/0.1ML
X2), 5 MG/SPRAY (0.1 ML)

vigabatrin oral powder in packet 500 mg

PA; ST; SP; LA

vigabatrin oral tablet 500 mg

PA; ST, SP; LA

vigadrone oral powder in packet 500 mg

PA; ST; SP

vigadrone oral tablet 500 mg

PA; ST; SP

vigpoder oral powder in packet 500 mg

PA; SP

VIMPAT ORAL SOLUTION 10 MG/ML

PA; ST; QL (6 per 30 days)

VIMPAT ORAL TABLET 100 MG

PA; ST; QL (120 per 30 days)

VIMPAT ORAL TABLET 150 MG

PA; ST; QL (80 per 30 days)

VIMPAT ORAL TABLET 200 MG

PA; ST; QL (60 per 30 days)

VIMPAT ORAL TABLET 50 MG

PA; ST; QL (240 per 30 days)

XCOPRI MAINTENANCE PACK ORAL
TABLET 250MG/DAY (150 MG X1-100MG
X1), 350 MG/DAY (200 MG X1-150MG X1)

WDIW W W W wW| k|l PP

PA; ST

XCOPRI ORAL TABLET 100 MG, 150 MG, 200
MG, 50 MG

3 PA; ST
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XCOPRI TITRATION PACK ORAL TABLETS, 3 PA; ST
DOSE PACK 12.5 MG (14) - 25 MG (14), 150

MG (14) - 200 MG (14), 50 MG (14) - 100 MG

(14)

ZARONTIN ORAL CAPSULE 250 MG 3

ZARONTIN ORAL SOLUTION 250 MG/5 ML 3

ZONEGRAN ORAL CAPSULE 100 MG, 25 MG EX

ZONISADE ORAL SUSPENSION 100 MG/5 ML 3 PA; ST; QL (6 per 30 days)
zonisamide oral capsule 100 mg, 25 mg, 50 mg

ZTALMY ORAL SUSPENSION 50 MG/ML 3 PA; SP
ANTIPARKINSONISM AGENTS

APOKYN SUBCUTANEOUS CARTRIDGE 10 3 PA; ST; SP; LA
MG/ML

apomorphine subcutaneous cartridge 10 mg/ml 3 PA; SP
AZILECT ORAL TABLET 0.5 MG, 1 MG 3

benztropine oral tablet 0.5 mg, 1 mg, 2 mg 1

bromocriptine oral capsule 5 mg 1

bromocriptine oral tablet 2.5 mg 1

carbidopa oral tablet 25 mg 1
carbidopa-levodopa oral tablet 10-100 mg, 25-250 1

mg

carbidopa-levodopa oral tablet 25-100 mg 1 PA; ST
carbidopa-levodopa oral tablet extended release 1

25-100 mg, 50-200 mg

carbidopa-levodopa oral tablet, disintegrating 10- 1

100 mg, 25-100 mg

carbidopa-levodopa oral tablet, disintegrating 25- 1 PA; ST
250 mg

carbidopa-levodopa-entacapone oral tablet 12.5- 1

50-200 mg, 18.75-75-200 mg, 25-100-200 mg,

31.25-125-200 mg, 37.5-150-200 mg, 50-200-200

mg

COMTAN ORAL TABLET 200 MG 3

DHIVY ORAL TABLET 25-100 MG 3

DUOPA J-TUBE INTESTINAL PUMP 3 SP; LA
SUSPENSION 4.63-20 MG/ML

entacapone oral tablet 200 mg 1

GOCOVRI ORAL CAPSULE, EXTENDED EX

RELEASE 24HR 137 MG, 68.5 MG
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INBRIJA INHALATION CAPSULE, 3 PA; ST; SP
W/INHALATION DEVICE 42 MG

LODOSYN ORAL TABLET 25 MG

MIRAPEX ER ORAL TABLET EXTENDED

RELEASE 24 HR 0.375 MG, 0.75 MG, 1.5 MG,

2.25 MG, 3 MG, 3.75 MG, 4.5 MG

NEUPRO TRANSDERMAL PATCH 24 HOUR 1 EX

MG/24 HOUR, 2 MG/24 HOUR, 3 MG/24

HOUR, 4 MG/24 HOUR, 6 MG/24 HOUR, 8

MG/24 HOUR

NOURIANZ ORAL TABLET 20 MG, 40 MG 3 PA; ST; SP; LA
ONGENTYS ORAL CAPSULE 25 MG, 50 MG 3 PA; ST
OSMOLEX ER ORAL TABLET, IR - ER, EX

BIPHASIC 24HR 129 MG, 193 MG

PARLODEL ORAL CAPSULE 5 MG 3

PARLODEL ORAL TABLET 2.5 MG 3

pramipexole oral tablet 0.125 mg, 0.25 mg, 0.5 1

mg, 0.75 mg, 1 mg, 1.5 mg

pramipexole oral tablet extended release 24 hr 1

0.375 mg, 0.75 mg, 1.5 mg, 2.25 mg, 3 mg, 3.75

mg, 4.5 mg

rasagiline oral tablet 0.5 mg, 1 mg 1

ropinirole oral tablet 0.25 mg, 0.5 mg, 1 mg, 2 mg, 1

3mg, 4 mg, 5 mg

ropinirole oral tablet extended release 24 hr 12 1

RYTARY ORAL CAPSULE, EXTENDED EX

RELEASE 23.75-95 MG, 36.25-145 MG, 48.75-

195 MG, 61.25-245 MG

selegiline hcl oral capsule 5 mg 1

selegiline hcl oral tablet 5 mg 1

SINEMET ORAL TABLET 10-100 MG, 25-100 3

MG

STALEVO 100 ORAL TABLET 25-100-200 MG

STALEVO 125 ORAL TABLET 31.25-125-200

MG

STALEVO 150 ORAL TABLET 37.5-150-200 3

MG

STALEVO 200 ORAL TABLET 50-200-200 MG

STALEVO 50 ORAL TABLET 12.5-50-200 MG
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STALEVO 75 ORAL TABLET 18.75-75-200 MG 3

TASMAR ORAL TABLET 100 MG 3

tolcapone oral tablet 100 mg 1

trihexyphenidyl oral elixir 0.4 mg/ml 1

trihexyphenidyl oral tablet 2 mg, 5 mg 1

XADAGO ORAL TABLET 100 MG, 50 MG EX

ZELAPAR ORAL TABLET, DISINTEGRATING EX

1.25 MG

MIGRAINE & CLUSTER HEADACHE THERAPY

AIMOVIG AUTOINJECTOR SUBCUTANEOUS 2 PA; ST
AUTO-INJECTOR 140 MG/ML, 70 MG/ML

AJOVY AUTOINJECTOR SUBCUTANEOUS 2 PA; ST
AUTO-INJECTOR 225 MG/1.5 ML

AJOVY SUBCUTANEOUS SYRINGE 225 2 PA; ST

MG/1.5 ML

almotriptan malate oral tablet 12.5 mg, 6.25 mg 1 QL (18 per 30 days)
dihydroergotamine injection solution 1 mg/mi

dihydroergotamine nasal spray, non-aerosol 0.5 3 QL (8 per 30 days)
mg/pump act. (4 mg/ml)

eletriptan oral tablet 20 mg, 40 mg 1 QL (18 per 30 days)
ELYXYB ORAL SOLUTION 120 MG/4.8 ML 3 PA; ST; QL (18 per 30 days)
(25 MG/ML)

EMGALITY SUBCUTANEOUS PEN 2 PA; ST

INJECTOR 120 MG/ML

EMGALITY SUBCUTANEOUS SYRINGE 120 2 PA; ST

MG/ML, 300 MG/3 ML (100 MG/ML X 3)

ERGOMAR SUBLINGUAL TABLET 2 MG EX

ergotamine-caffeine oral tablet 1-100 mg 1

FROVA ORAL TABLET 2.5 MG EX

frovatriptan oral tablet 2.5 mg 1 QL (18 per 30 days)
IMITREX ORAL TABLET 100 MG, 25 MG, 50 EX

MG

IMITREX STATDOSE SUBCUTANEOUS PEN EX

INJECTOR 4 MG/0.5 ML, 6 MG/0.5 ML

IMITREX STATDOSE REFILL EX

SUBCUTANEOUS CARTRIDGE 4 MG/0.5 ML,

6 MG/0.5 ML

MAXALT ORAL TABLET 10 MG EX
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MAXALT-MLT ORAL TABLET, EX

DISINTEGRATING 10 MG

migergot rectal suppository 2-100 mg 1

MIGRANAL NASAL SPRAY, NON-AEROSOL EX

0.5 MG/PUMP ACT. (4 MG/ML)

naratriptan oral tablet 1 mg, 2.5 mg 1 QL (18 per 30 days)
NURTEC ODT ORAL TABLET, 3 PA; ST; QL (8 per 30 days)
DISINTEGRATING 75 MG

ONZETRA XSAIL NASAL AEROSOL POWDR EX

BREATH ACTIVATED 11 MG

QULIPTA ORAL TABLET 10 MG 3 PA; ST; QL (180 per 30 days)
QULIPTA ORAL TABLET 30 MG PA; ST; QL (60 per 30 days)
QULIPTA ORAL TABLET 60 MG 3 PA; ST; QL (30 per 30 days)
RELPAX ORAL TABLET 20 MG, 40 MG EX

REYVOW ORAL TABLET 100 MG, 50 MG 3 PA; ST; QL (8 per 30 days)
rizatriptan oral tablet 10 mg, 5 mg 1 QL (18 per 30 days)
rizatriptan oral tablet, disintegrating 10 mg, 5 mg 1 QL (18 per 30 days)
sumatriptan nasal spray, non-aerosol 20 1 QL (18 per 30 days)
mg/actuation, 5 mg/actuation

sumatriptan succinate oral tablet 100 mg, 25 mg, 1 QL (18 per 30 days)

50 mg

sumatriptan succinate subcutaneous cartridge 4 1 QL (8 per 30 days)

mg/0.5 ml, 6 mg/0.5 ml

sumatriptan succinate subcutaneous pen injector 4 1 QL (8 per 30 days)

mg/0.5 ml, 6 mg/0.5 ml

sumatriptan succinate subcutaneous solution 6 1 QL (8 per 30 days)

mg/0.5 ml

sumatriptan-naproxen oral tablet 85-500 mg EX

TOSYMRA NASAL SPRAY, NON-AEROSOL 3 QL (18 per 30 days)

10 MG/ACTUATION

TREXIMET ORAL TABLET 85-500 MG EX

TRUDHESA NASAL SPRAY, NON-AEROSOL 3 QL (8 per 30 days)

0.725 MG/PUMP ACT. (4 MG/ML)

UBRELVY ORAL TABLET 100 MG, 50 MG 3 PA; ST; QL (10 per 30 days)
ZEMBRACE SYMTOUCH SUBCUTANEOUS EX

PEN INJECTOR 3 MG/0.5 ML

zolmitriptan nasal spray, non-aerosol 5 mg 3 PA

zolmitriptan oral tablet 2.5 mg, 5 mg QL (18 per 30 days)
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Drug Name

Drug Tier

Requirements / Limits

zolmitriptan oral tablet, disintegrating 2.5 mg, 5
mg

1

QL (18 per 30 days)

ZOMIG NASAL SPRAY, NON-AEROSOL 2.5
MG, 5 MG

EX

ZOMIG ORAL TABLET 2.5 MG, 5 MG

EX

MISCELLANEOUS NEUROLOGICAL TH

ERAPY

ADLARITY TRANSDERMAL PATCH
WEEKLY 10 MG/24 HOUR, 5 MG/24 HOUR

PA; ST

AMPYRA ORAL TABLET EXTENDED
RELEASE 12 HR 10 MG

EX

ARICEPT ORAL TABLET 10 MG, 23 MG, 5
MG

AUSTEDO ORAL TABLET 12 MG, 6 MG, 9
MG

PA; SP; LA

AUSTEDO XR ORAL TABLET EXTENDED
RELEASE 24 HR 12 MG, 24 MG, 6 MG

PA; SP; LA

AUSTEDO XR TITRATION KT(WK1-4) ORAL
TABLET, EXT REL 24HR DOSE PACK 6 MG
(14)-12 MG (14)-24 MG (14)

PA; SP; LA

dalfampridine oral tablet extended release 12 hr
10 mg

PA; SP; LA; QL (60 per 30 days)

DAYBUE ORAL SOLUTION 200 MG/ML

PA; SP

dichlorphenamide oral tablet 50 mg

PA; ST; SP; LA; QL (120 per 30
days)

donepezil oral tablet 10 mg, 23 mg, 5 mg

donepezil oral tablet, disintegrating 10 mg, 5 mg

EVRYSDI ORAL RECON SOLN 0.75 MG/ML

PA; SP; LA; QL (3 per 30 days)

EXELON PATCH TRANSDERMAL PATCH 24
HOUR 13.3 MG/24 HOUR, 4.6 MG/24 HOUR,
9.5 MG/24 HOUR

W Wi k|

FIRDAPSE ORAL TABLET 10 MG

PA; ST; SP

galantamine oral capsule, ext rel. pellets 24 hr 16
mg, 24 mg, 8 mg

galantamine oral solution 4 mg/mi

galantamine oral tablet 12 mg, 4 mg, 8 mg

HORIZANT ORAL TABLET EXTENDED
RELEASE 300 MG, 600 MG

EX

INGREZZA INITIATION PACK ORAL
CAPSULE, DOSE PACK 40 MG (7)- 80 MG (21)

EX
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INGREZZA ORAL CAPSULE 40 MG, 60 MG, EX

80 MG

KEVEYIS ORAL TABLET 50 MG EX

memantine oral capsule, sprinkle, er 24hr 14 mg, 3

21 mg, 28 mg, 7 mg

memantine oral solution 2 mg/ml 1

memantine oral tablet 10 mg, 5 mg 1

MEMANTINE ORAL TABLETS, DOSE PACK 2

5-10 MG

NAMENDA ORAL TABLET 5 MG 3

NAMENDA TITRATION PAK ORAL 3

TABLETS, DOSE PACK 5-10 MG

NAMENDA XR ORAL CAP, SPRINKLE, ER EX

24HR DOSE PACK 7-14-21-28 MG

NAMENDA XR ORAL CAPSULE, SPRINKLE, EX

ER 24HR 14 MG, 21 MG, 28 MG, 7 MG

NAMZARIC ORAL CAP, SPRINKLE, ER 24HR 3

DOSE PACK 7/14/21/28 MG-10 MG

NAMZARIC ORAL CAPSULE, SPRINKLE, ER 3

24HR 14-10 MG, 21-10 MG, 28-10 MG, 7-10 MG

NUEDEXTA ORAL CAPSULE 20-10 MG 3 PA; QL (60 per 30 days)
RADICAVA ORS STARTER KIT SUSP ORAL 3 PA; SP; LA
SUSPENSION 105 MG/5 ML

RELYVRIO ORAL POWDER IN PACKET 3-1 3 PA; ST; SP; LA

GRAM

rivastigmine tartrate oral capsule 1.5 mg, 3 mg, 1

4.5mg, 6 mg

rivastigmine transdermal patch 24 hour 13.3 1

mg/24 hour, 4.6 mg/24 hour, 9.5 mg/24 hour

SKYCLARYS ORAL CAPSULE 50 MG 3 PA; SP

TEGSEDI SUBCUTANEOUS SYRINGE 284 3 PA; SP; LA; QL (4 per 30 days)
MG/1.5 ML

tetrabenazine oral tablet 12.5 mg, 25 mg 1 SP; LA

XENAZINE ORAL TABLET 12.5 MG, 25 MG EX

ZEPOSIA ORAL CAPSULE 0.92 MG 3 PA; SP; LA; QL (30 per 30 days)
ZEPOSIA STARTER KIT (28-DAY) ORAL 3 PA; SP; LA; QL (1 per 365 days)

CAPSULE, DOSE PACK 0.23 MG-0.46 MG -
0.92 MG (21)
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ZEPOSIA STARTER PACK (7-DAY) ORAL
CAPSULE, DOSE PACK 0.23 MG (4)- 0.46 MG

(3)

3

PA; SP; LA; QL (1 per 365 days)

MUSCLE RELAXANTS & ANTISPASMODIC THERAPY

AMRIX ORAL CAPSULE, EXTENDED EX

RELEASE 24HR 15 MG, 30 MG

BACLOFEN ORAL SOLUTION 10 MG/5 ML (2 EX

MG/ML), 5 MG/5 ML

baclofen oral suspension 25 mg/5 ml (5 mg/ml) 3 PA; ST
baclofen oral tablet 10 mg, 20 mg 1

baclofen oral tablet 5 mg 3

carisoprodol oral tablet 250 mg, 350 mg 1
carisoprodol-aspirin oral tablet 200-325 mg 1
carisoprodol-aspirin-codeine oral tablet 200-325- 1 PA; ST
16 mg

chlorzoxazone oral tablet 250 mg, 375 mg, 750 mg 1 ST
chlorzoxazone oral tablet 500 mg 1
cyclobenzaprine oral capsule, extended release EX

24hr 15 mg, 30 mg

cyclobenzaprine oral tablet 10 mg, 5 mg, 7.5 mg 1

DANTRIUM ORAL CAPSULE 25 MG 3

dantrolene oral capsule 100 mg, 25 mg, 50 mg

FEXMID ORAL TABLET 7.5 MG EX
FLEQSUVY ORAL SUSPENSION 25 MG/5 ML EX

(5 MG/ML)

LORZONE ORAL TABLET 375 MG, 750 MG 3 PA; ST
LYVISPAH ORAL GRANULES IN PACKET 10 EX

MG, 20 MG, 5 MG

meprobamate oral tablet 200 mg, 400 mg 3

MESTINON ORAL SYRUP 60 MG/5 ML EX
MESTINON ORAL TABLET 60 MG EX

MESTINON TIMESPAN ORAL TABLET EX
EXTENDED RELEASE 180 MG

metaxalone oral tablet 400 mg, 800 mg 3
METHOCARBAMOL ORAL TABLET 1, 000 3

MG

methocarbamol oral tablet 500 mg, 750 mg 1
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NORGESIC FORTE ORAL TABLET 50-770-60 EX

MG

NORGESIC ORAL TABLET 25-385-30 MG EX

orphenadrine citrate oral tablet extended release 1

100 mg

orphenadrine-asa-caffeine oral tablet 25-385-30 3

mg, 50-770-60 mg

orphengesic forte oral tablet 50-770-60 mg EX

OZOBAX DS ORAL SOLUTION 10 MG/5 ML EX

(2 MG/ML)

OZOBAX ORAL SOLUTION 5 MG/5 ML 3 PA; ST
pyridostigmine bromide oral syrup 60 mg/5 ml 1
PYRIDOSTIGMINE BROMIDE ORAL TABLET 3

30 MG

pyridostigmine bromide oral tablet 60 mg 1

pyridostigmine bromide oral tablet extended 1

release 180 mg

SOMA ORAL TABLET 250 MG, 350 MG 3

tizanidine oral capsule 2 mg, 4 mg, 6 mg EX

tizanidine oral tablet 2 mg, 4 mg 1

vanadom oral tablet 350 mg 1

ZANAFLEX ORAL CAPSULE 2 MG, 4 MG, 6 EX

MG

ZANAFLEX ORAL TABLET 4 MG

ZILBRYSQ SUBCUTANEOUS SYRINGE 16.6 PA; ST; SP
MG/0.416 ML, 23 MG/0.574 ML, 32.4 MG/0.81

ML

NARCOTIC ANALGESICS

acetaminophen-caff-dihydrocod oral capsule 1 PA; ST
320.5-30-16 mg

acetaminophen-codeine oral solution 120-12 mg/5 1 PA; ST
ml

acetaminophen-codeine oral tablet 300-15 mg, 1 PA; ST
300-30 mg, 300-60 mg

ascomp with codeine oral capsule 30-50-325-40 1 PA; ST
mg

BELBUCA BUCCAL FILM 150 MCG, 300 3 PA; ST

MCG, 450 MCG, 600 MCG, 75 MCG, 750 MCG,
900 MCG
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BUPAP ORAL TABLET 50-300 MG EX

buprenorphine hcl sublingual tablet 2 mg, 8 mg 1

buprenorphine transdermal patch weekly 10 3 ST
mcg/hour, 15 mcg/hour, 20 mcg/hour, 5 mecg/hour,

7.5 mcg/hour

butalbital compound w/codeine oral capsule 30- 1 PA; ST
50-325-40 mg

butalbital-acetaminop-caf-cod oral capsule 50- 3 PA; ST
300-40-30 mg, 50-325-40-30 mg

butalbital-acetaminophen oral capsule 50-300 mg EX
butalbital-acetaminophen oral tablet 50-300 mg, EX

50-325 mg

butalbital-acetaminophen-caff oral capsule 50- 1

300-40 mg, 50-325-40 mg

butalbital-acetaminophen-caff oral tablet 50-325- 1

40 mg

butalbital-aspirin-caffeine oral capsule 50-325-40 1

mg

butalbital-aspirin-caffeine oral tablet 50-325-40 1

mg

BUTRANS TRANSDERMAL PATCH WEEKLY EX

10 MCG/HOUR, 15 MCG/HOUR, 20

MCG/HOUR, 5 MCG/HOUR, 7.5 MCG/HOUR

codeine sulfate oral tablet 15 mg, 30 mg, 60 mg 1 PA; ST
codeine-butalbital-asa-caff oral capsule 30-50- 1 PA; ST
325-40 mg

DILAUDID ORAL LIQUID 1 MG/ML 3 PA; ST
DILAUDID ORAL TABLET 2 MG, 4 MG, 8 MG 3 PA; ST
diskets oral tablet, soluble 40 mg 1 PA; ST
DSUVIA SUBLINGUAL TABLET IN 3

APPLICATOR 30 MCG

endocet oral tablet 10-325 mg, 2.5-325 mg, 5-325 1 PA; ST
mg, 7.5-325 mg

ESGIC ORAL CAPSULE 50-325-40 MG EX

ESGIC ORAL TABLET 50-325-40 MG EX

fentanyl citrate buccal lozenge on a handle 1, 200 3 PA
mcg, 1, 600 mcg, 200 mcg, 400 mcg, 600 mcg, 800

mcg

FENTANYL CITRATE BUCCAL TABLET, EX

EFFERVESCENT 100 MCG
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fentanyl transdermal patch 72 hour 100 mcg/hr, 1 PA; ST
12 mcg/hr, 25 mcg/hr, 37.5 mcg/hour, 50 mcg/hr,

62.5 mcg/hour, 75 mcg/hr, 87.5 mcg/hour

FENTORA BUCCAL TABLET, EX
EFFERVESCENT 100 MCG, 200 MCG, 400

MCG, 600 MCG, 800 MCG

FIORICET ORAL CAPSULE 50-300-40 MG EX

FIORICET WITH CODEINE ORAL CAPSULE EX

50-300-40-30 MG

hydrocodone bitartrate oral capsule, oral only, er 3 PA; ST; QL (60 per 30 days)
12hr 10 mg, 15 mg, 20 mg, 30 mg, 40 mg, 50 mg

hydrocodone bitartrate oral tablet, oral only, 3 PA; ST; QL (60 per 30 days)
ext.rel.24 hr 100 mg, 120 mg, 20 mg, 30 mg, 40

mg, 60 mg, 80 mg

hydrocodone-acetaminophen oral solution 10-325 1 PA; ST
mg/15 mi(15 ml)

hydrocodone-acetaminophen oral solution 7.5-325 1

mg/15 ml

hydrocodone-acetaminophen oral tablet 10-300 1 PA; ST
mg, 10-325 mg, 5-300 mg, 5-325 mg, 7.5-300 mg,

7.5-325 mg

hydrocodone-ibuprofen oral tablet 10-200 mg, 5- 1 PA; ST
200 mg, 7.5-200 mg

hydromorphone oral liquid 1 mg/ml 1 PA; ST
hydromorphone oral tablet 2 mg, 4 mg, 8 mg 1 PA; ST
hydromorphone oral tablet extended release 24 hr 1 PA; ST; QL (60 per 30 days)
12 mg, 16 mg, 32 mg, 8 mg

hydromorphone rectal suppository 3 mg 1 PA; ST
HYSINGLA ER ORAL TABLET, ORAL ONLY, 3 PA; ST
EXT.REL.24 HR 100 MG, 120 MG, 20 MG, 30

MG, 40 MG, 60 MG, 80 MG

levorphanol tartrate oral tablet 2 mg, 3 mg EX

meperidine oral solution 50 mg/5 ml 1 PA; ST
meperidine oral tablet 50 mg 1 PA; ST
methadone oral concentrate 10 mg/ml 1 PA; ST
methadone oral solution 10 mg/5 ml, 5 mg/5 ml 1 PA; ST
methadone oral tablet 10 mg, 5 mg 1 PA; ST
methadone oral tablet, soluble 40 mg 1 PA; ST
methadose oral concentrate 10 mg/ml 3 PA; ST
methadose oral tablet, soluble 40 mg 1 PA; ST
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morphine concentrate oral solution 1200 mg/5 ml 1 PA; ST

(20 mg/ml)

morphine oral capsule, er multiphase 24 hr 120 1 PA; ST; QL (60 per 30 days)
mg, 30 mg, 45 mg, 60 mg, 75 mg, 90 mg

morphine oral capsule, extend.release pellets 10 1 PA; ST; QL (90 per 30 days)
mg, 100 mg, 20 mg, 30 mg, 50 mg, 60 mg, 80 mg

morphine oral solution 10 mg/5 ml, 20 mg/5 ml (4 1 PA; ST

mg/ml)

morphine oral tablet 15 mg, 30 mg 1 PA; ST

morphine oral tablet extended release 100 mg, 15 1 PA; ST; QL (120 per 30 days)
mg, 200 mg, 30 mg, 60 mg

morphine rectal suppository 10 mg, 20 mg, 30 mg, 1 PA; ST

5mg

MS CONTIN ORAL TABLET EXTENDED 3 PA; ST; QL (120 per 30 days)
RELEASE 100 MG, 15 MG, 200 MG, 30 MG, 60

MG

NALOCET ORAL TABLET 2.5-300 MG 3 PA; ST

oxycodone oral capsule 5 mg 1 PA; ST

oxycodone oral concentrate 20 mg/ml 1 PA; ST

oxycodone oral solution 5 mg/5 ml 1 PA; ST

oxycodone oral tablet 10 mg, 15 mg, 20 mg, 30 1 PA; ST

mg, 5 mg

OXYCODONE ORAL TABLET, ORAL ONLY, EX

EXT.REL.12 HR 10 MG, 20 MG, 40 MG, 80 MG

oxycodone-acetaminophen oral solution 10-300 3 PA; ST

mg/5 ml, 5-325 mg/5 ml

oxycodone-acetaminophen oral tablet 10-300 mg, 3 PA; ST

2.5-300 mg, 5-300 mg, 7.5-300 mg

oxycodone-acetaminophen oral tablet 10-325 mg, 1 PA; ST

2.5-325 mg, 5-325 mg, 7.5-325 mg

OXYCONTIN ORAL TABLET, ORAL ONLY, 2 PA; ST; QL (90 per 30 days)
EXT.REL.12 HR 10 MG, 15 MG, 20 MG, 30 MG,

40 MG

OXYCONTIN ORAL TABLET, ORAL ONLY, 2 PA; ST; QL (120 per 30 days)
EXT.REL.12 HR 60 MG, 80 MG

oxymorphone oral tablet 10 mg, 5 mg 1 PA; ST

oxymorphone oral tablet extended release 12 hr 10 1 PA; ST; QL (90 per 30 days)
mg, 15 mg, 20 mg, 30 mg, 40 mg, 5 mg, 7.5 mg

PERCOCET ORAL TABLET 10-325 MG, 2.5- EX

325 MG, 5-325 MG, 7.5-325 MG
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PRIMLEV ORAL TABLET 10-300 MG, 5-300 3 PA; ST

MG, 7.5-300 MG

PROLATE ORAL SOLUTION 10-300 MG/5 ML PA; ST

prolate oral tablet 10-300 mg, 5-300 mg, 7.5-300 PA; ST

mg

ROXICODONE ORAL TABLET 15 MG, 30 MG EX

ROXYBOND ORAL TABLET, ORAL ONLY 15 EX

MG, 30 MG, 5 MG

SEGLENTIS ORAL TABLET 44-56 MG 3

tencon oral tablet 50-325 mg 1

TREZIX ORAL CAPSULE 320.5-30-16 MG 3 PA; ST
XTAMPZA ER ORAL CAP, SPRINKL, ER12HR EX

(DONT CRUSH) 13.5 MG, 18 MG, 27 MG, 36

MG, 9 MG

NON-NARCOTIC ANALGESICS

adult aspirin regimen oral tablet, delayed release 1 ACA PV

(dr/ec) 81 mg

ANAPROX DS ORAL TABLET 550 MG 3

ARTHROTEC 50 ORAL TABLET, IR, 3

DELAYED REL, BIPHASIC 50-200 MG-MCG

ARTHROTEC 75 ORAL TABLET, IR, 3

DELAYED REL, BIPHASIC 75-200 MG-MCG

aspirin childrens oral tablet, chewable 81 mg 1 ACA PV

aspirin oral tablet, chewable 81 mg 1 ACA PV

aspirin oral tablet, delayed release (dr/ec) 81 mg 1 ACA PV
aspirin,buffd-calcium carb-mag oral tablet 325 mg 3

BAYER CHEWABLE ASPIRIN ORAL TABLET 2 ACA PV

81 MG

bayer low dose aspirin oral tablet, delayed release 1 ACA PV

(dr/ec) 81 mg

bufferin oral tablet 325 mg 3

buprenorphine-naloxone sublingual film 12-3 mg QL (60 per 30 days)
buprenorphine-naloxone sublingual film 2-0.5 mg, 1 QL (90 per 30 days)
4-1 mg, 8-2 mg

buprenorphine-naloxone sublingual tablet 2-0.5 1 QL (90 per 30 days)
mg, 8-2 mg

butorphanol nasal spray, non-aerosol 10 mg/ml 1 PA; ST; QL (2 per 30 days)
CAMBIA ORAL POWDER IN PACKET 50 MG EX
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CELEBREX ORAL CAPSULE 100 MG, 200 EX

MG, 400 MG, 50 MG

celecoxib oral capsule 100 mg, 200 mg, 400 mg, 1

50 mg

CONZIP ORAL CAPSULE, ER BIPHASE 24 HR EX

17-83 300 MG

CONZIP ORAL CAPSULE, ER BIPHASE 24 HR EX

25-75 100 MG, 200 MG

COXANTO ORAL CAPSULE 300 MG EX

DAYPRO ORAL TABLET 600 MG 3
DICLOFENAC EPOLAMINE TRANSDERMAL EX

PATCH 12 HOUR 1.3 %

diclofenac potassium oral capsule 25 mg EX

diclofenac potassium oral powder in packet 50 mg EX

diclofenac potassium oral tablet 25 mg EX

diclofenac potassium oral tablet 50 mg 1 ST
diclofenac sodium oral tablet extended release 24 1

hr 100 mg

diclofenac sodium oral tablet, delayed release 1

(dr/ec) 25 mg, 50 mg, 75 mg

diclofenac sodium topical drops 1.5 % 1

diclofenac sodium topical solution in metered-dose EX

pump 20 mg/gram /actuation(2 %)

DICLOFENAC SUBMICRONIZED ORAL 3 ST
CAPSULE 35 MG

diclofenac-misoprostol oral tablet, ir, delayed rel, 3

biphasic 50-200 mg-mcg, 75-200 mg-mcg

diflunisal oral tablet 500 mg

DISALCID ORAL TABLET 500 MG, 750 MG 3

DUEXIS ORAL TABLET 800-26.6 MG EX
EC-NAPROSYN ORAL TABLET, DELAYED 3

RELEASE (DR/EC) 375 MG, 500 MG

ecotrin low strength oral tablet, delayed release 1 ACA PV
(dr/ec) 81 mg

etodolac oral capsule 200 mg, 300 mg 1

etodolac oral tablet 400 mg, 500 mg 1

etodolac oral tablet extended release 24 hr 400 1

mg, 500 mg, 600 mg

FELDENE ORAL CAPSULE 10 MG, 20 MG EX
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FENOPROFEN ORAL CAPSULE 200 MG EX

fenoprofen oral capsule 400 mg EX

fenoprofen oral tablet 600 mg EX

FLECTOR TRANSDERMAL PATCH 12 HOUR EX

1.3%

flurbiprofen oral tablet 100 mg 1

ibu oral tablet 400 mg, 600 mg, 800 mg 1

ibuprofen oral suspension 100 mg/5 ml 1

ibuprofen oral tablet 400 mg, 600 mg, 800 mg 1
ibuprofen-famotidine oral tablet 800-26.6 mg 3 PA
INDOCIN ORAL SUSPENSION 25 MG/5 ML EX

INDOCIN RECTAL SUPPOSITORY 50 MG EX
indomethacin oral capsule 25 mg, 50 mg 1

indomethacin oral capsule, extended release 75 1

mg

indomethacin oral suspension 25 mg/5 ml 3

indomethacin rectal suppository 50 mg 3

ketoprofen oral capsule 25 mg, 50 mg, 75 mg 1

ketoprofen oral capsule, ext rel. pellets 24 hr 200 1

mg

ketorolac injection solution 15 mg/ml, 30 mg/ml (1 1

ml)

ketorolac injection syringe 30 mg/ml 1

ketorolac intramuscular solution 60 mg/2 ml 1
KETOROLAC NASAL SPRAY, NON- EX

AEROSOL 15.75 MG/SPRAY

ketorolac oral tablet 10 mg QL (20 per 5 days)
KLOXXADO NASAL SPRAY, NON-AEROSOL 3

8 MG/ACTUATION

LICART TRANSDERMAL PATCH 24 HOUR 3 ST
1.3%

LODINE ORAL TABLET 400 MG 3

lofena oral tablet 25 mg EX
LOTREXONE ORAL CAPSULE 1.5 MG, 4.5 3

MG

LUCEMYRA ORAL TABLET 0.18 MG EX
meclofenamate oral capsule 100 mg, 50 mg 3
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mefenamic acid oral capsule 250 mg 3
MELOXICAM ORAL SUSPENSION 7.5 MG/5 EX
ML

meloxicam oral tablet 15 mg, 7.5 mg

meloxicam submicronized oral capsule 10 mg, 5 3
mg

nabumetone oral tablet 500 mg, 750 mg 1
NALFON ORAL CAPSULE 400 MG EX
NALFON ORAL TABLET 600 MG EX
naloxone injection solution 0.4 mg/ml 1
naloxone injection syringe 0.4 mg/ml, 1 mg/mi 1
naloxone nasal spray, non-aerosol 4 mg/actuation 1
NALTREX ORAL CAPSULE 1.5 MG, 4.5 MG 3
naltrexone oral tablet 50 mg 1
NAPRELAN CR ORAL TABLET, ER EX
MULTIPHASE 24 HR 375 MG, 500 MG, 750

MG

NAPROSYN ORAL SUSPENSION 125 MG/5 3
ML

NAPROSYN ORAL TABLET 500 MG 3
naproxen oral suspension 125 mg/5 ml 1
naproxen oral tablet 250 mg, 375 mg, 500 mg 1
naproxen oral tablet, delayed release (dr/ec) 375 1
mg, 500 mg

naproxen sodium oral tablet 275 mg, 550 mg 1
naproxen sodium oral tablet, er multiphase 24 hr EX
375 mg, 500 mg, 750 mg

naproxen-esomeprazole oral tablet, ir, delayed rel, EX
biphasic 375-20 mg, 500-20 mg

NARCAN NASAL SPRAY, NON-AEROSOL 4 3
MG/ACTUATION

NUCYNTA ER ORAL TABLET EXTENDED EX
RELEASE 12 HR 100 MG, 150 MG, 200 MG,

250 MG, 50 MG

NUCYNTA ORAL TABLET 100 MG, 50 MG, 75 EX
MG

OXAPROZIN ORAL CAPSULE 300 MG EX
oxaprozin oral tablet 600 mg 1
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PENNSAID TOPICAL SOLUTION IN EX
METERED-DOSE PUMP 20 MG/GRAM

/IACTUATION (2 %)

pentazocine-naloxone oral tablet 50-0.5 mg 1 PA; ST
piroxicam oral capsule 10 mg, 20 mg 1

QDOLO ORAL SOLUTION 5 MG/ML 3 PA; ST
RELAFEN DS ORAL TABLET 1, 000 MG 3 ST
salsalate oral tablet 500 mg, 750 mg 1

SPRIX NASAL SPRAY, NON-AEROSOL 15.75 EX

MG/SPRAY

st joseph aspirin oral tablet, chewable 81 mg 1 ACA PV
st. joseph aspirin oral tablet, delayed release 1 ACA PV
(dr/ec) 81 mg

SUBOXONE SUBLINGUAL FILM 12-3 MG QL (60 per 30 days)
SUBOXONE SUBLINGUAL FILM 2-0.5 MG, 4- QL (90 per 30 days)
1 MG, 8-2 MG

sulindac oral tablet 150 mg, 200 mg 1

TIVORBEX ORAL CAPSULE 20 MG EX

TRAMADOL ORAL CAPSULE, ER BIPHASE EX

24 HR 17-83 300 MG

TRAMADOL ORAL CAPSULE, ER BIPHASE EX

24 HR 25-75 100 MG, 200 MG

TRAMADOL ORAL SOLUTION 5 MG/ML 3 PA; ST
TRAMADOL ORAL TABLET 100 MG EX

TRAMADOL ORAL TABLET 25 MG 3

tramadol oral tablet 50 mg 1 PA; ST
tramadol oral tablet extended release 24 hr 100 1 PA; ST
mg, 200 mg, 300 mg

tramadol oral tablet, er multiphase 24 hr 100 mg, 1 PA; ST
200 mg, 300 mg

tramadol-acetaminophen oral tablet 37.5-325 mg 1 PA; ST
tri-buffered aspirin oral tablet 325 mg 3

VIMOVO ORAL TABLET, IR, DELAYED REL, EX

BIPHASIC 375-20 MG, 500-20 MG

VIVITROL INTRAMUSCULAR SUSPENSION, 3 SP
EXTENDED REL RECON 380 MG

VIVLODEX ORAL CAPSULE 10 MG, 5 MG EX

ZIMHI INJECTION SYRINGE 5 MG/0.5 ML 3 PA

48




Drug Name

Drug Tier

Requirements / Limits

ZIPSOR ORAL CAPSULE 25 MG

EX

ZORVOLEX ORAL CAPSULE 18 MG, 35 MG

EX

ZUBSOLV SUBLINGUAL TABLET 0.7-0.18
MG, 1.4-0.36 MG, 2.9-0.71 MG, 5.7-1.4 MG

3

QL (90 per 30 days)

ZUBSOLV SUBLINGUAL TABLET 11.4-2.9
MG

QL (30 per 30 days)

ZUBSOLV SUBLINGUAL TABLET 8.6-2.1 MG

QL (60 per 30 days)

PSYCHOTHERAPEUTIC DRUGS

ABILIFY MAINTENA INTRAMUSCULAR
SUSPENSION, EXTENDED REL RECON 300
MG, 400 MG

ABILIFY MAINTENA INTRAMUSCULAR
SUSPENSION, EXTENDED REL SYRING 300
MG, 400 MG

ABILIFY MYCITE MAINTENANCE KIT ORAL
TABLET WITH SENSOR AND STRIP 10 MG,
15 MG, 2 MG, 20 MG, 30 MG, 5 MG

PA; ST

ABILIFY MYCITE STARTER KIT ORAL
TABLET WITH SENSOR, STRIP, POD 10 MG,
15 MG, 2 MG, 20 MG, 30 MG, 5 MG

PA; ST

ABILIFY ORAL TABLET 10 MG, 15 MG, 2
MG, 20 MG, 30 MG, 5 MG

EX

ADDERALL ORAL TABLET 10 MG, 12.5 MG,
15 MG, 20 MG, 30 MG, 5 MG, 7.5 MG

EX

ADDERALL XR ORAL CAPSULE,
EXTENDED RELEASE 24HR 10 MG, 15 MG,
20 MG, 25 MG, 30 MG, 5 MG

PA; ST

ADDYI| ORAL TABLET 100 MG

PA

ADZENYS XR-ODT ORAL TABLET,
DISINTEG ER BIPHASE 24H 12.5 MG, 15.7
MG, 18.8 MG, 3.1 MG, 6.3 MG, 9.4 MG

PA; ST

alprazolam intensol oral concentrate 1 mg/ml

alprazolam oral tablet 0.25 mg, 0.5 mg, 1 mg, 2
mg

alprazolam oral tablet extended release 24 hr 0.5
mg, 1 mg, 2 mg, 3 mg

alprazolam oral tablet, disintegrating 0.25 mg, 0.5
mg, 1 mg, 2 mg

AMBIEN CR ORAL TABLET, EXT RELEASE
MULTIPHASE 12.5 MG, 6.25 MG

EX

AMBIEN ORAL TABLET 10 MG, 5 MG

EX
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amitriptyline oral tablet 10 mg, 100 mg, 150 mg, 1
25 mg, 50 mg, 75 mg

amitriptyline-chlordiazepoxide oral tablet 12.5-5 1
mg, 25-10 mg

amoxapine oral tablet 100 mg, 150 mg, 25 mg, 50 1
mg

amphetamine sulfate oral tablet 10 mg, 5 mg

ANAFRANIL ORAL CAPSULE 25 MG, 50 MG,

75 MG

APLENZIN ORAL TABLET EXTENDED EX

RELEASE 24 HR 174 MG, 348 MG, 522 MG

APTENSIO XR ORAL CAP, ER SPRINKLE, 3 PA; ST

BIPHASIC 40-60 10 MG, 15 MG, 20 MG, 30
MG, 40 MG, 50 MG, 60 MG

aripiprazole oral solution 1 mg/mi 1
aripiprazole oral tablet 10 mg, 15 mg, 2 mg, 20 1
mg, 30 mg, 5 mg

aripiprazole oral tablet, disintegrating 10 mg, 15 1
mg

ARISTADA INITIO INTRAMUSCULAR 3
SUSPENSION, EXTENDED REL SYRING 675

MG/2.4 ML

ARISTADA INTRAMUSCULAR SUSPENSION, 3

EXTENDED REL SYRING 1,064 MG/3.9 ML,
441 MG/1.6 ML, 662 MG/2.4 ML, 882 MG/3.2

ML

armodafinil oral tablet 150 mg, 200 mg, 250 mg, 3

50 mg

asenapine maleate sublingual tablet 10 mg, 2.5 3

mg, 5 mg

ATIVAN ORAL TABLET 0.5 MG, 1 MG, 2 MG 3

atomoxetine oral capsule 10 mg, 100 mg, 18 mg, 1

25 mg, 40 mg, 60 mg, 80 mg

AUVELITY ORAL TABLET, IR AND ER, 3 PA; ST
BIPHASIC 45-105 MG

AZSTARYS ORAL CAPSULE 26.1 MG- 5.2 3 PA; ST
MG, 39.2 MG- 7.8 MG, 52.3 MG- 10.4 MG

BELSOMRA ORAL TABLET 10 MG, 15 MG, 20 3 PA; ST
MG, 5 MG

bupropion hcl oral tablet 100 mg, 75 mg 1
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bupropion hcl oral tablet extended release 24 hr 1
150 mg, 300 mg

BUPROPION HCL ORAL TABLET EX
EXTENDED RELEASE 24 HR 450 MG

bupropion hcl oral tablet sustained-release 12 hr 1
100 mg, 150 mg, 200 mg

buspirone oral tablet 10 mg, 15 mg, 30 mg, 5 mg, 1
7.5mg

CAPLYTA ORAL CAPSULE 10.5 MG, 21 MG, 3 ST
42 MG

CELEXA ORAL TABLET 10 MG, 20 MG, 40 3
MG

chlordiazepoxide hcl oral capsule 10 mg, 25 mg, 5 1
mg

chlorpromazine oral concentrate 100 mg/ml, 30 3
mg/ml

chlorpromazine oral tablet 10 mg, 100 mg, 200 3
mg, 25 mg, 50 mg

CITALOPRAM ORAL CAPSULE 30 MG EX
citalopram oral solution 10 mg/5 ml 1
citalopram oral tablet 10 mg, 20 mg, 40 mg 1
clomipramine oral capsule 25 mg, 50 mg, 75 mg 1
clonidine hcl oral tablet extended release 12 hr 0.1 1
mg

clorazepate dipotassium oral tablet 15 mg, 3.75 1
mg, 7.5 mg

clozapine oral tablet 100 mg, 200 mg, 25 mg, 50 1
mg

clozapine oral tablet, disintegrating 100 mg, 12.5 1
mg, 150 mg, 200 mg, 25 mg

CLOZARIL ORAL TABLET 100 MG, 25 MG 3
CONCERTA ORAL TABLET EXTENDED EX
RELEASE 24HR 18 MG, 27 MG, 36 MG, 54 MG
COTEMPLA XR-ODT ORAL TABLET, 3 PA; ST
DISINTEG ER BIPHASE 24H 17.3 MG, 25.9

MG, 8.6 MG

CYMBALTA ORAL CAPSULE, DELAYED EX

RELEASE (DR/EC) 20 MG, 30 MG, 60 MG
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DAYTRANA TRANSDERMAL PATCH 24 3 PA; ST
HOUR 10 MG/9 HR, 15 MG/9 HR, 20 MG/9 HR,

30 MG/9 HR

DAYVIGO ORAL TABLET 10 MG, 5 MG 3 PA; ST
desipramine oral tablet 10 mg, 100 mg, 150 mg, 1

25 mg, 50 mg, 75 mg

DESOXYN ORAL TABLET 5 MG 3 PA; ST
DESVENLAFAXINE ORAL TABLET 3 ST
EXTENDED RELEASE 24 HR 100 MG, 50 MG

desvenlafaxine succinate oral tablet extended 3

release 24 hr 100 mg, 25 mg, 50 mg

DEXEDRINE SPANSULE ORAL CAPSULE, 3 PA; ST
EXTENDED RELEASE 10 MG

dexmethylphenidate oral capsule, er biphasic 50- 1

50 10 mg, 15 mg, 20 mg, 25 mg, 30 mg, 35 mg, 40

mg, 5 mg

dexmethylphenidate oral tablet 10 mg, 2.5 mg, 5 1

mg

dextroamphetamine sulfate oral capsule, extended 1

release 10 mg, 15 mg, 5 mg

dextroamphetamine sulfate oral solution 5 mg/5 ml 1
dextroamphetamine sulfate oral tablet 10 mg, 5 mg 1
dextroamphetamine sulfate oral tablet 15 mg, 2.5 3

mg, 20 mg, 30 mg, 7.5 mg

dextroamphetamine-amphetamine oral capsule, er 3

triphasic 24 hr 12.5 mg, 25 mg, 37.5 mg, 50 mg
dextroamphetamine-amphetamine oral capsule, 1

extended release 24hr 10 mg, 15 mg, 20 mg, 25

mg, 30 mg, 5 mg

dextroamphetamine-amphetamine oral tablet 10 1

mg, 12.5 mg, 15 mg, 20 mg, 30 mg, 5 mg, 7.5 mg

diazepam intensol oral concentrate 5 mg/ml 1

diazepam oral solution 5 mg/5 ml (1 mg/ml) 1

diazepam oral tablet 10 mg, 2 mg, 5 mg 1

DORAL ORAL TABLET 15 MG EX

doxepin oral capsule 10 mg, 100 mg, 150 mg, 25 1

mg, 50 mg, 75 mg

doxepin oral concentrate 10 mg/ml

doxepin oral tablet 3 mg, 6 mg 3
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DRIZALMA ORAL CAPSULE, DELAYED REL 3 PA; ST
SPRINKLE 20 MG, 30 MG, 40 MG, 60 MG

duloxetine oral capsule, delayed release(dr/ec) 20 1

mg, 30 mg, 40 mg, 60 mg

DYANAVEL XR ORAL SUSPEN, IR - ER, 3 ST
BIPHASIC 24HR 2.5 MG/ML

DYANAVEL XR ORAL TABLET, IR - ER, 3 PA; ST
BIPHASIC 24HR 10 MG, 15 MG, 20 MG, 5 MG

EDLUAR SUBLINGUAL TABLET 10 MG, 5 EX

MG

EFFEXOR XR ORAL CAPSULE, EXTENDED EX

RELEASE 24HR 150 MG, 37.5 MG, 75 MG

EMSAM TRANSDERMAL PATCH 24 HOUR 3 ST

12 MG/24 HR, 6 MG/24 HR, 9 MG/24 HR

ergoloid oral tablet 1 mg 1

escitalopram oxalate oral solution 5 mg/5 ml 1

escitalopram oxalate oral tablet 10 mg, 20 mg, 5 1

mg

estazolam oral tablet 1 mg, 2 mg

eszopiclone oral tablet 1 mg, 2 mg, 3 mg 3

EVEKEO ODT ORAL TABLET, 3 PA; ST
DISINTEGRATING 10 MG, 15 MG, 20 MG, 5

MG

EVEKEO ORAL TABLET 10 MG, 5 MG 3 PA; ST
FANAPT ORAL TABLET 1 MG, 10 MG, 12 3 PA; ST
MG, 2 MG, 4 MG, 6 MG, 8 MG

FANAPT ORAL TABLETS, DOSE PACK 1MG 3 PA; ST
(2)-2MG (2)- AMG (2)-6MG (2)

FETZIMA ORAL CAPSULE, EXT REL 24HR 3 PA; ST
DOSE PACK 20 MG (2)- 40 MG (26)

FETZIMA ORAL CAPSULE, EXTENDED 3 PA; ST
RELEASE 24 HR 120 MG, 20 MG, 40 MG, 80

MG

fluoxetine oral capsule 10 mg, 20 mg, 40 mg 1

fluoxetine oral capsule, delayed release (dr/ec) 90 1

mg

fluoxetine oral solution 20 mg/5 ml (4 mg/ml) 1

fluoxetine oral tablet 10 mg, 20 mg 1

fluoxetine oral tablet 60 mg 1 PA; ST
fluphenazine hcl oral concentrate 5 mg/ml 1
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fluphenazine hcl oral elixir 2.5 mg/5 ml 1

fluphenazine hcl oral tablet 1 mg, 10 mg, 2.5 mg, 5 1

mg

flurazepam oral capsule 15 mg, 30 mg 1

fluvoxamine oral capsule, extended release 24hr 1

100 mg, 150 mg

fluvoxamine oral tablet 100 mg, 25 mg, 50 mg 1

FOCALIN ORAL TABLET 10 MG, 2.5 MG, 5 EX

MG

FOCALIN XR ORAL CAPSULE, ER BIPHASIC EX

50-50 10 MG, 15 MG, 20 MG, 25 MG, 30 MG, 35

MG, 40 MG, 5 MG

FORFIVO XL ORAL TABLET EXTENDED EX

RELEASE 24 HR 450 MG

GEODON INTRAMUSCULAR RECON SOLN 3

20 MG/ML (FINAL CONC.)

GEODON ORAL CAPSULE 20 MG, 40 MG, 60 3

MG, 80 MG

guanfacine oral tablet extended release 24 hr 1 1

mg, 2 mg, 3 mg, 4 mg

HALCION ORAL TABLET 0.25 MG 3

HALDOL DECANOATE INTRAMUSCULAR 3

SOLUTION 100 MG/ML, 50 MG/ML

haloperidol decanoate intramuscular solution 100 1

mg/ml, 50 mg/ml

haloperidol lactate injection solution 5 mg/ml 3

haloperidol lactate intramuscular syringe 5 mg/ml 3

haloperidol lactate oral concentrate 2 mg/ml 1

haloperidol oral tablet 0.5 mg, 1 mg, 10 mg, 2 mg, 1

20 mg, 5 mg

HETLIOZ LQ ORAL SUSPENSION 4 MG/ML 3 PA; ST; SP; LA
HETLIOZ ORAL CAPSULE 20 MG 3 PA; ST; SP; LA
IGALMI SUBLINGUAL FILM 120 MCG, 180 PA
MCG

imipramine hcl oral tablet 10 mg, 25 mg, 50 mg 1

imipramine pamoate oral capsule 100 mg, 125 mg, 3

150 mg, 75 mg

INTUNIV ER ORAL TABLET EXTENDED EX

RELEASE 24 HR 1 MG, 2 MG, 3 MG, 4 MG
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INVEGA HAFYERA INTRAMUSCULAR 3
SYRINGE 1,092 MG/3.5 ML, 1,560 MG/5 ML

INVEGA ORAL TABLET EXTENDED 3
RELEASE 24HR 3 MG, 6 MG, 9 MG

INVEGA SUSTENNA INTRAMUSCULAR 3
SYRINGE 117 MG/0.75 ML, 156 MG/ML, 234

MG/1.5 ML, 39 MG/0.25 ML, 78 MG/0.5 ML

INVEGA TRINZA INTRAMUSCULAR 3
SYRINGE 273 MG/0.88 ML, 410 MG/1.32 ML,

546 MG/1.75 ML, 819 MG/2.63 ML

JORNAY PM ORAL CAPSULE, DEL REL, EXT 3 PA; ST
REL SPRINK 100 MG, 20 MG, 40 MG, 60 MG,

80 MG

KETAMINE SUBLINGUAL TROCHE 100 MG 3
LATUDA ORAL TABLET 120 MG, 20 MG, 40 EX
MG, 60 MG, 80 MG

LEXAPRO ORAL TABLET 10 MG, 20 MG, 5 3
MG

lisdexamfetamine oral capsule 10 mg, 20 mg, 30 1
mg, 40 mg, 50 mg, 60 mg, 70 mg

lisdexamfetamine oral tablet, chewable 10 mg, 20 1
mg, 30 mg, 40 mg, 50 mg, 60 mg

lithium carbonate oral capsule 150 mg, 300 mg, 1
600 mg

lithium carbonate oral tablet 300 mg 1
lithium carbonate oral tablet extended release 300 1
mg, 450 mg

lithium citrate oral solution 8 meqg/5 ml 1
LITHOBID ORAL TABLET EXTENDED 3
RELEASE 300 MG

lorazepam intensol oral concentrate 2 mg/ml 1
lorazepam oral concentrate 2 mg/ml 1
lorazepam oral tablet 0.5 mg, 1 mg, 2 mg 1
LOREEV XR ORAL CAPSULE, EXTENDED 3
RELEASE 24HR 1 MG, 1.5 MG, 2 MG, 3 MG

loxapine succinate oral capsule 10 mg, 25 mg, 5 1
mg, 50 mg

LUNESTA ORAL TABLET 1 MG, 2 MG, 3 MG EX
lurasidone oral tablet 120 mg, 20 mg, 40 mg, 60 3

mg, 80 mg
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LYBALVI ORAL TABLET 10-10 MG, 15-10 3 ST
MG, 20-10 MG, 5-10 MG

MARPLAN ORAL TABLET 10 MG 3
methamphetamine oral tablet 5 mg

METHYLIN ORAL SOLUTION 10 MG/5 ML, 5 3 PA; ST
MG/5 ML

methylphenidate hcl oral cap, er sprinkle, biphasic 3

40-60 10 mg, 15 mg, 20 mg, 30 mg, 40 mg, 50 mg,

60 mg

methylphenidate hcl oral capsule, er biphasic 30- 1

70 10 mg, 20 mg, 30 mg, 40 mg, 50 mg, 60 mg

methylphenidate hcl oral capsule, er biphasic 50- 1

50 10 mg, 20 mg, 30 mg, 40 mg, 60 mg

methylphenidate hcl oral solution 10 mg/5 ml, 5 1

mg/5 ml

methylphenidate hcl oral tablet 10 mg, 20 mg, 5 1

mg

methylphenidate hcl oral tablet extended release 1

10 mg, 20 mg

methylphenidate hcl oral tablet extended release 1

24hr 18 mg, 27 mg, 36 mg, 54 mg

METHYLPHENIDATE HCL ORAL TABLET 3 ST
EXTENDED RELEASE 24HR 45 MG, 63 MG

METHYLPHENIDATE HCL ORAL TABLET 3 PA; ST
EXTENDED RELEASE 24HR 72 MG

methylphenidate hcl oral tablet, chewable 10 mg, 1

2.5mg, 5mg

methylphenidate transdermal patch 24 hour 10 3

mg/9 hr, 15 mg/9 hr, 20 mg/9 hr, 30 mg/9 hr

MIDAZOLAM ORAL SYRUP 10 MG/5 ML (2 3

MG/ML)

midazolam oral syrup 2 mg/ml 1

mirtazapine oral tablet 15 mg, 